
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



Pm”ts
Marmil

Immi
GenSet

973-0224
3-32 (SPEC A-H)
PrintedinU.S.A.

. Al



GENERAL INFORMATION

INWRUC7:GNS FOR ORDERING REPAIR PARTS

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest
Authorized On&anParts and service Center. ~

To avoid errors or delay in filling your p&ts order, please furnish all information requested.

Always refer to the nameplate on your unit.

1. Always give the MODEL, SPEC NO. and SERIAL NO.

2.
3.

4.

0

MODEL AND SPEC NO.

w

SERIAL NO.

For handy reference, insert “YOUR”

M-114*

nameplate information in the spaces above.

Do not order by reference numbeu always use part number and description.
Give the part number, description and quantity needed of each item. If an older part cannot be identified,
return the part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part.

State definite shipping instructions. Any claim for loss or damage to your unit in transit should ,be filed
promptly against the transportation company making the delivery. Shipments are complete unless the
packing list indicates items are back ordered.

Prices are purposely omitted from this Parts Manual due to the confusion resulting from fluctuating costs, import
duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Dealer, Distributor or Parts and Service Center.

“En esta Iista de partes Ios precios se omiten de proposito, ya que bastante confusion resulto de f!uctuacicmesde
Ios precios, derechos aduanales, impuestos de vents, cambios extrajeros, etc.”

Consiga km precios vigentes de su distribuidor de productos “ONAN.”

Std. K@

A2



INDEX LOCATION
GENERAL INFORMATION . . . . . ...*.. . .0.....00. . . ..0...... . . . . . . . . . . . . . ...**.... . . . . . . . . . . . . . . . . . . .
SET DATA TABLE . . . . ...*... . * *.......* . . . . . . ...** ● .*...*.**. . . ..0...... . . . . . . . . . . . . . . . . . . . . . . ● . . . .
REPLACEMENT ENGINE . ...*...**.. . . . .1. . . ...00 . . . ...0..... . . . . . . . . . . . . . . . . . . . ...*. . . . . . . . . . . . . . . .
EQUIPMENT PARTS SECTION

Air Cleaner . . * . ...’*... . . . . . . . . . . . . . . . . . ...** . . ...0..... . . . . . . . . . . . . . . ...0.... . . . . . . . . . . . . . . . . . . . . .
Alternator . . . . . . . . . . ● ..*.**... . . . . . . . . . . ● . . . . . . . . . ● . . ...**.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Bus Bara . . . . ...+... . . . . . . . . . . . . . . . ...0... . . . . . ...*.. . . . . . . . . . . . . . . . . . . . . . . . . . . ...0... . . . . . . . . . . . .
Chassis = 150117.skw Sda . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..?...... . . . . . . . . . . . . . . . . .
Chassis -200 kW Sets . . . . . . . . . . . . . . . . . . . . . . ● . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*...
Control, Engine - One Fault Light - 150/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Control, Engine - One Fault Light -200 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Control, Generator - 160/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*.. . . . . . . . . . . . . . . . . . . . . .
Control, Generator - 200kWSsk . . . . . . . . .q- . . . . . . . . . ...**** . ***.**... . . . . . . . . . . . ...*..... . . . . . . . . . . . ...*....
Cooling System - With Radiator . . ..0...... . . ..0...... l . ...*.*... . . . .. . . . . . . . . . . . . . . . . . . . . . . . . . ...* ●

Current Transformer Assembly - 180/175 kW Sets . . . . ...*..* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...* . . . . . .
Current Transfomw Assemb!y -200 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ● . . . . . . . . .
Engine Parts, Misceiianeous - Left Side . . . ...*... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Battery Cables Low Oil Pres%ure Switch
Engine Cooiant Temp Sender Oil Pressure Sender
Hi Cooiant Temp Thermostatic Switch-Alarm Oii Drain Hardware
Hi Cooiant Temp Thermostatic Switch-Shutdown Starter
Low Eng!ne Temp Thermostatic Swttch Wiring Harness

Engine Parts, Miscellaneous- Right Side . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Fuei Lines Tachometer Drive & Sendw

Generator Aesembiy - 160/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Generator Assembiy -200 kW Sets . . ...**... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Housing, Controi ● 1$0/175 kW Sets . ...*..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Housing, Controi --200 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Rotor, Exciter - 160/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Roter, Exciter- 200 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

OPTlONAL EQUiPMENT SECTION .
Circuit Sreaker -- 180/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...* . . . . . . . . . . . . . . . . . . . . . . . . .
Circuit Breaker -200 kW Sets . ...*..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Controi, Engine - Five Fauit Lights- 180/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Controi, Engine - Five Fauit Lights -200 *W “-kUp- . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Controi, Engine - With Mechanical Gauges . . ...*.... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Cooiing System - With Heat Exchanger - 1S0/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Cooiing System - With Heat Exchanger -200 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Cooiing System - With Standpipa .. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...0. . . . . . .
Exhaust System - Housed Seti (Residential/Criticai Types) -. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Exhaust System - Housed Sets (industrial Type) . . . . . . . . . . . ... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Filter, Engine Coolant . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..*...... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Filter, Voltage Reguistor . . . . . . . . . . . . . . . . . . . . . ...*..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Gauge, Fuei Pressure . . . . . . ...+ . ..”*..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*.... . . . . . . . .
Governor . . . . . . . . . . . . . . . ...”... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Heater, Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Heater, Engine Cooiunt -Horixontai Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Heater, Engine Coolant —Verticai Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..`" . . . . . .. Q.SO.....
Heater, Generator - 150/175 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Heater, Generator -200 kW Sets . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...*... . . . . . . . . . . . . . . . .
Housing, Set . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Switch, Low Coolant Level

.
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Switch, Thermostatic - Low Eng!ne Temperature . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Tachometer ● *........ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Tank, Fuei Reservior . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Tank, Fuei and Sub Base . . . . . . . . . .. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
Vernier ?hrottie . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Voitsge Suppressor -mbiy . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ‘ . .,! . . . . ...* . . . .
Wattmeter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..!!.... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

A2
A4
A8

AS
A?
C8

B1O
Bll
B2
C2
B4
C4

A12
B8

Clo
A8

A1O

B6
C6

All
cl

z

D2 “
D4
06

D18
D1O
D12

E2
E4

E1O
E12
E14

F8
F5
F4

Dll
E8
E6

D14
El
F2
F8
E6
06
F6
F?
F1

F1O
F11

A3



This parts cataiog appli~ to the standard generator sets listed below. Any engine parts mo ‘fkd or eddad by Onan
will be listed in this catalog and have been assigned Onan part numbers for identification. These modified or added
parts supersede sirn!!arparts listed in the !3wi- M~n*~f*~*ww’s rntnuals. The illustrations are arranged ingroups~ ..- .. .. --------
of related items, arm each part or assembly is identified by a reference number. All parts illustrated are typical, and
unless otherwise mentioned, parts are interchangeable. These typical illustrations are subject to change and
reflect only the latest replacement parts arran@ment. The Right and Left generator set sides are determined by
facing the front end of the engine.

150/1?5 kW SETS

MODEL IDENTIFICATION RATING MODEL IDENTIFICATION RATING

125.00YG-*/#f 125,000 WATTS @130.ODYG-’/#E 130,000 WATTS
150.ODYG-*/#E 150,000 WAITS 175.00YG-”/#E f 75,000 ‘WATTS

●VOLTAGE CODES

6:
7

9X
15
15

515

515

523
15R50

ELECTRICAL DATA TABLE

VOLTS

120/240
240/4s0
220/3s0
347moo
120/240
120/206,
120/240,
127/220,
139/240.
2401416,
254/440,
277/460,
110/220,
115/230
110/190,
110/120,
115/200,
115/230,
120/20s,
127/220,
220/3s0,
230/400,
240/4?6,
254/440
2w/346

HERTZ

60

:
60
60
60

50

50

50
60

WIRE

3
4
4
4
12
12

12

12

4
32

PHASE

:
3
3
1
3

1

3

3
3

NOTES

+
+

+

+

@+

- Voltage codes follow model letters Designations.
# - Specification numben number 1 is standard, allothers indicate variations.
C - Specification Iettec letter advances (A to B, B to C, etc) witn major manufacturing changes.
+ - These generators are reconnectable, refer to Operator’s manual for wiring data.

@ - These are Penn State Sets; voltage codes same as 15; special parts are identified in the parts manual when applicable.

NOTICE!
ITEMS REFfERENCEOAS OPTIONAL INDICATE PART IS FACTORY INSTALLED AND MAY NOT BEAPPLICABLE
TO ALL MODELS. FOR FIELD CONVERSIONS ADDITIONAL PARTS ARE US(JALLY REQUIRED.

A4



200 kW SETS
k

TIF@ AT!QN RATlhl~ SSfinEb lDFN~lc ATION RATING

165.ODYG-*/#E 165,000 WAITS 200.ODYG-*/#E 200,000 WATTS

ELECTRICAL DATA TABLE

●VOLTAGE CODES

5D
6D
7

9x

17

517

VOLTS

120/240
240/460
220/360
347/600

120/206,
127/220,
139/240,
240/416,
254/440,
277/460,

110/190,
115/200
120/206,
127/220,
220/360,
230/400,
240/416,
254/440

HERT%

60
60
60
60

60

50

WIRE

4
4.
4
4

12

12

PHASE

3
3
3
3

3

3

NOTES

+

+

“ - Voltage codes follow model letters designations.
# - Specification numben number 1 is standard. all others indicate variations.
E - Specification Iettec litter advances (A to B, “Bto C, etc), with major manufacturing changes.
+ - These generatore are reconnectable, refer to Operator’s manual for wiring data.

REPLACEMENT ENGINE

ONAN PART NO.
●

●Engine, Replacement
100-0987 Standard

Includes Complete Cylinder Block, Fuel Pump, Fuel Oil Filter, Governor, Fan Blades
(pusher type), Flywheel, Water Pump, Oil Pan, Exhaust Manifold, Fan Belt and Fuel
Shut-off Valve.

Excludes Alternator, Alternator Mounting Brickets, Alternator Belt, Temperature
Sender, Oil Pressure Sender, Starter, Radiatof and Air Cleaner.

●NOTE This replacement engine is forOnan’sStandard Spec 1 generator sets, for all other refer to the factory
for replacement information. *

For handy reference, insert “YOUR” name-
plate information in the spaces.

ENGINE REPLACEMENT PARTS

HARvEY. ILLINOIS ● MADE IN U S A.

~~
ENGINE NIOOEL ENG.CA1A1OGNO.

All engine rep!acwnent parts must be ordered from the engine manufacturer, except those modified or added by
(?nan. When ordering engine parts, refer to the manufacturer’s nameplate and supply the Model, Spec, Serial
numbers and other available information. Refer to the engine manufacturer’s manuals for your nearest authorized
distributor or parts center; or contact the Onan distributor from whom you purchased this set for assistance in
ordering replacement pans.

As



AIR CLEANER

*

1

.0
./

13

10

6--t#0
7

PART
DESCRIPTION

Nut, Self-locking - Hex Washer
Head (3/8-16)

Band, Mounting
Screw, Self-locking - Hex

Washer Head (3/8-16 x 1‘“)
Nut, Self-locking - Hex Washer

Head (3/8-16)
Washer, Flat (29/64” ID x

3-1/2” OD X 1/8” Thk)
Plate, Mounting
Indicator, Service

REF. PART’
NO. NO.

QTY.
USED

4

PART
NO.

503-0812
503-0820
503-0822
503-0784
503-0821
800-0031

QTY.
USED

2
1
1
1

:

PART
DESCRIPTION

Clamp, Hose
Hose, Flexible
Tube, Air “
Clamp, Hose
Reducer
Screw, Cap - Hex Head

(5/16-18 X 1-1/2”)
Nut, Self-locking - Hex Washer

Head (5/16-18)
Cap, Air Cleaner
Air Cleaner, (Includes Element)
Element, Air Cleaner
Screw, Self-locking - Hex

Washer Head (3/8-16 x 3/4”)

12 870-0281

13 140-1345
14 821-0030

2
1

15 870-0281 1

16 526-9195 17 870-0257 2

; 17 140-1475
$8 140-1548

1
1

8
9

10
1?

140-1347
140-1346
140-1376
827-0029

1
1
1
4

A6



●

REF.
NO.

;

3

11
12
13

PART
NO.

511-0082
800-0030

528-0022

850-0045
8624*MH5
800-0055

850-0050
130.0988
191-0858
800-tM2ti

850-MM5
?91-0725

.

20

‘+

\
\

Jwo
1
1

1

1
1
1

1
1
1
1

1
1
1

214 {

PART
DESCRIPTION

Salt, Drive
Screw, Cap - Hex Head

(5/18-18 X 1-1/4”)
Washer, Flat (21/64° ID x

9/18” 00X 1/18” Thk)
Washer, Lock-Sprirrg (5/16”)
Nut, Hex (5/16-18)
Screw, Cap - Hex Head

(3/8-16 X 2-1/4”)
Washer, Lock-Spring (3/8”)
Spacer, Sleeve
Bracket, Adjusting - Alternator
Screw, Cap - Hex Haad

(5/l&18 X 5/6”)
Waaher, Lock-Spring (5/6”)
Guard, Salt
Nut, Hex (5/8-18 NF-2A) - Par?

of Alternator

REF. PART
NO. NO.

14 191-0781
15 600-0095

18 850-0060
17 862-0016
18 191-0686
10 101-0733

20 -132
:

21 850-0070
22 191-0858

Ca-11*

WY.
USED

1
1

1
1
1
1

2

2
1

PART
DESCRIPTION

Putiey - Alternator Drive
Screw, Cap - Hex Head

(1/2-13 X 2-1/4”)
Washer, Lock-Spring (1/2’)
Nut, Hex (1!2-13)
Alternator
Regulator, Voltage - Part of

Alternator
Screw, Cap - Hex Head

(5/8-1 1 X 1-1/2”)
Washer, Lock-Spring (5/8)
Bracket, Mounting - Alternator

A7



MISCELLANEOUS ENGINE PARTS (LEFT SIDE)

7

6 h—

.-.-——.—

24

:

1‘7
“%16

l’1

\

f%

M.lm



MISCELLANEOUS ENGINE PARTS [LEPTSIDE)

REF. PART PART mm..- . pAff?

NO. NO. :s70 DESCRIPTION NO. NO. SYo

1 WIRING HARNESS - ENG$NE 13 853-0013 3
338-0708

2 309-0179

3 505-0455

4 193-0247

5 309-0178

8 505-0117

730$0289

8 309-0169
9 193-0244

10 308-0272
11 800—m90

12 850—m80

1

1

1

1

i

1

1

1
1
●

i

1

Standard
Special (NOTE Uaa Standard

Wiring Harness and electrical
ieads as required for optionai
sensors, awitchea par Gan Sat
wiring diagram).

tSwitch, Thermostatic- High
Coolant Tempemtura

~Reducer, Busk$r~ - Hex
(1 NPT X 3/8 NPT)

sender, Temperature - Engina
Cooiant

S-wii~k, %%ti~~t~ic - High
Cooiant Temperature

Reducer, Bushing - Braas
(1/2 NPT X 3/8 NPT)

tSwitch, Thermostatic- Low
Engine Temperature

Switch, Pressure - Low Oii

i5
16
17
18

19
20
21
22

23

24
25

28

4W-0S32

4w4M44
418-0473
418-m38
800-0135

850-0070
191-1348
503-0197

505-0183

504-sill
505-0100

5ma22

1

3
1
1
i

1

1
1

1

PART
DESCRIPTION

Washer, Lock-EiT (1/2”)
Cabka Eiactricai - Starter To

Ground
Cable, Battery - Negative
Cabie, Battety - Jumper
Cable, Battery - Positive
screw, Cap - Hex Heed

(W-u X 2-1/4”)
Washer, ‘Lock-Spring (5/8”)
Starter, Eiactricai -24 Voit
Ciamp, Hoes
Hose, Rubber (3/4” 10x

I* GD x lS=)
Nippie, Pipa - Haif (1/2 NPT x

1-1/2”)
Valve, Oock
Nipple, Pipa - Ciosa

(1/2 NPT X 1-1/8”)
Reducer, Bushing - Hax

Sender, Pressure - Oii
lSwitc?I Praaaure - Low OIi

t - Optionai items, Lisad With Fauit Lights or Gauges on
Engina Controi Panai.

Screw, Cap - Hex Head
.

(1/2-13 x 1“)
Washer, Lock-Spring (1/2)

A9



MISCELLANEOUS ENGINE PARTS (RIGHT SIDE) .

23 -

(

\

\m

1

3--’49
4aU-lsw

REF. PART tsYD
1
1
1

2
1

.1
2

2
1
1
1
1

:

PART
DESCRIPTION

#Washer. Insulating - Fiber
#Nut, Insulated
#Screw. Cap - Hex Head

(1/4-20 X 3/4”)
#Nut. Hex (1/4-20)
#Washer, Lock - EIT (1/4”)
#Washer, Lock - Spring (1/4)
#Screw, Machine - Roundhead

(#10-32 x 3/4”)
#Washar, Lock - Spring (#10)
#Circuit Breaker
#Boarct, Mounting
tlang, Drive - Tachometer
tSendar, Tachometer
tDrive, Tachometcw

Line, Fuel

REF.
NO.

1

PART
NO.

Ow. PART
USED DESCRIPTION

REF Alternator Assembly (See
Separate Group for
Components)

1 Coupling, Pipe - Hex, Brass
(3/8 NPT)

1 Clamp, Hose
1 Hose, Rubber - Preformed

(Crankcase Breather System)
1 Screw, Self-Lockin~ - Hex

Washer Head (3/8-16 x 3/4’”)
1 Washer, Flat (25/64” ID x

1“ 00 X 1/18” Thk) i
1 Washer, Lock-ET (3/8”) ;
1 Assembly - Circuit Breaker &

Terminal (Includes Items
Marked #]

1 #Screw, Tapping - Roundhead
(W-34”)

NO. NO.

10 508-0015
11 870-0126
12 800-0005

2 502-0168

503-0365
5034441

821~29

!C26-UM3

853-0018
332-1383

13 8624)01
14 856-0008
15 850-0040
16 813-0103

3
4

5
17 850-0030
18 320-0240
19 332-1382
20 302-0753
21 302-0750
22 302-0756
23 501-0229

6

7
a

809-W359
t - Optional Items, Used With Fault Lights or Gauges on

Engine Control Panel.
# - Parts included in Circuit Breaker Assembly.

AIO



CONTROL HOIJSING -
1S0/176 kW SETS

REF. PART
No. Ho.

1 S21-oolo

3

tJ-

M-llss

2 234-0370
3 815-0350

4 301-3156
5 S21-oolo

6 234-0361
7 821-0018

an.
USED

8

1
18

3
4

PART
DESCRIPTtON

6crew, Self-1ocking - Hex
Washer Head (1/4-20 x 1/2”)

Grill, Air - Generator Inlet
6crew, Tapping - Hex Washer

Head (#lCt32 x 3/6”)
Penal, Acceaa
3crew, Self-1ocking - Hex

Washer Head (1/4-20 x 1/2)
Wrapper, End Etell
Screw, Saif-iocking - Hex

Weeher Head (1/4-2U x 5/8”)

REF. PART
NO. NO.

8 85H008
9 526-0018

10 870-0212
; 11 301-3155

12 508-0203
13 821-N1O

14 821-0014

15 301-3154

6
1
1
1

8

1

PART
DESCRIPTION

Washer, Lock - fHT (1/4)
Washer, Flat (17/64” ID x

5/0 OD X 1116 Thk)
Nut, HSX (1/4-20)
Housing, Control 80X
Bushing, Cable - Nylon
Screw, 6elf-bcking - Hex

Washer Head (1/4-20 x 1/2)
Screw, Self-locking - Hex

Washer Head (5/l&18 x 1/2)
Saddle, Control *X

Al 1



24-

COOLING SWBTEM “
(WITH RADIATOR)

;
;

Xc8-wa

A12



.. .. . .

COOLiNG SYSTEM
(WITH RADIATOR)

REF. PART
NO. NO.

; =6
3 503-0615
4 821-16

5 s~

6 130-0624
7 821-0014

6 130-0916
9 5M28

10 600-0130

11 650-007Q
12 526-W 12

13 621-0014

14 130-0542
15 %304536
16 130-0449

REF. PART ● . P&RT&&i#%e44 nv. No. = RE6cmPTwN

Clamp, Ho8a 17 Sfw0062 4 somw*Cdl@-Hex i’iaad
HeS@,?tUbber - &pPar (1/2-13 x 1-1/2”)
Ftoae. Rubber - Lower 18 S82-Cml$ 4 N@. Hex (1/2-13)
Srw& S@lf-Locking - Hsx

Waaher Nead (W-20 x 5/6”)
Washer, fiat (21/84” iD x

5/8” (50 x 1/5- Ttlk)
(herd, Fan
6CrOW, Satf-Lookiq - Hex

Waatwr Head &/f&lS x 1/2”)
Shroud, Fan
Cook, Drain
Screw, Cap - Hex H-

(5/8-11 x 1“)
“waa$wr,Leek-Spri~ (3/8”)
Waaher, Fiat (11/16” ID x

1-3/0” 00x 7/64” Thkl
Screw, Self-Locking - Hex

Waaher Head (5/18-18x 1/2”)
Shroud. Radiator
Radiator (inciudae Cap)
Cap, Radiator

21

22
23
24

3Q

Wsaher, Lodesfiring (1/2”)
=% SUPF&T - RADIATOR
mo-0643 ~
130-1412 2
82’$-0016 4

u71bU287 4
4

8704048 6
405-~6 2
821- 4

-13 4

870-0133 4
-i688 2
45-1884 1

15W175 kW Sata
200kWfJets
Swew, Sew-Locking “ Hex

Washer Haaa (6/l&18 x3/4-)
Nut, SaH-kfxkir!g - Hex $i/16-18)
$Maca, Support-Radiator
Sorew, Setwocking - Hex

Waahar &$@ad(5/16-18 x3/4”)
Nut, Setf-Lockiq - Hex (5/1+18)
Sorew, Cap- Hex Head

(swklt? x 1-1/4-)
Nut, Setf-LockiW - Hex (5/16-18;
Bmcket, Mounting- Front Panel
8CMW, Seif-Locki~ - ttOX

Washer Head (3/8=16 x 1“)
Washer, Flat @5/64a ID x

1“ OD X 1/16- Thk)
Nut, S@f-Locking - Hex (3/6-16)
Brace, Support - Radiator
Panet. Housing- Front

.

.
●

:
:

A13
9



?
49

43

55

*-. e.

,m
a

!
4

ENGINE CONTROL WITH ONE FAULT LIGHT -
150/175 kW SETS

,7 !s
t

3s

Sc.llw



ENGINE CONTROL WITH ONE FAULT LIGHT -
$50/175 kW $E’f’S

. . —
Fnur

ommmom

Lamp, Incendeecent (24 VDC)
Lampholder
Switch, Toggle [SPST)
Spring, Hoiddovvn - Re!ey

(lgnit\on)
(start Diac=”meq
(Starter Protection)
Re@8tor - @auga
Gauge - Oil Praeauro (12 VDC)
Geu9e - Water Ternparature

(12 VQC)
Ammeter

REF. PART am.
No. No. USED

1 322-0017 1
2 322-0149 1
3 308-0002
4 307-1157 :
5 RELAY (24 VDC)

30?-1036 1
307-10s8 1
W7-1081

6 193-0250 :
7 193-0243 1
8 19$0245 1

a 302-ml 1

---
nEF. PART PAW
N@. MC& f5!LiJ DEselRfPTtoN

2 Washer, Lock - ET (#6)
3 =0 1 Clamp, Capacitor Mounting
32 870’0053 1 Nut, Hex (#l&32)
3366cWM0 1 Waaher, Lock - spri~ (ult))
34 33232-? ClOmfX LOOP
35 HARNESS, WIRl~G - ENGINE CONTROL

338”$066 inciudea Perte hferked +
AlYACt4iNG HAdl)WARE FOR WiRtNG\ HARNESS
81-1 4 Screw. Machine - Round Head

(*92 x 3/8”)
812-0088 6 Screw, Machine - Round Heed

(*32 x 3/4”)
853-CON ,.,---- , - J14 w~, L- - ST (W3)

iG ““”’ “‘--- ‘- -’mm, nox [ZWJ
38 332-1043 1 +Jumper, Terminal
37 332-0795 1 +Block, Termlnni - ltl %ece
38 332-0s37 @oc4L Terminei -4 i%ece
3s 323-0785 ; +Socket, Relay -11 Piace
40 323-0764 1 +Socket, Relay -8 Place
41 332-1271 2 +Connector, Electrical - PC BD

Board
42 332-1241 1 Strip, Marker - Terminal
43 332-1239 1 Strip, Marker - T&minal

GROUND TERMINAL ASSEMBLY (Inclwma Parts Marked #)

10
11

12

302-0?49 1 CTaehomrNer - Eiactrical
193-0248 1 fGaqe - Oil Temperature

(12 VDC)
SWITCH, TOGGLE - SELECTOR
308-0138 1 St~@mol~ Cycie Cranking

308-0327 1 Penn State Controis
“LIGHT, iNlliCATOR -28 VDC (Lens Coior &
Legend Listed i3al~w)
322-0129 1 Red - Fauit
322-0137 1 “Light, Indicator -14 VDC (Red

Lerrs - No Legend)
519-03?4 4 Fastener, snap-in

(Printed Circuit Boards)
PRiNTED CIRCUIT 80ARD ASSEMBLY

13

14

15

18

44
45
48

871~0010 2

52tPO082 ;

#Nut, Hex - Brass (#lO-X?)
4!Wesher, Lock - Spring (#IO)
#Washer, Flat - F3;.xss(13/84” iD x

1/2 “ 00X 1/16-’ Thk)
#Washer, Lock - ET (#l Cl)
#Washer, Lock - ETI (#lI!))

Screw, Mactrine - Round Head,
Brass (#10-32 x 7/8’”)

Screw, Machine - Truss Head
(#lo-32 x 3/8”)

Nut, Hex (#10-32}
Washer, Lock - Spring (#10)
Washer, Lock - EiT (#ltl)

ENf3iNE
with Three Gauge M@. Hoi-
With Four Gauge Mtg. Ho@e
W~th Five Gauge M&J. Holes
Bracket, Mounting Engwre

853-OOW 1
856-om3 1

815-0203 1

47
48
W300-0751 1 Starrdard Crmker [24 VDC)

— . . . .WUf Ta Cycle Cranker (24 WX3)
PRiNTED CIRCU;T BOARD ASSEMBLY 815-0026 550

300-0680 1 Engine Contrcl Monitor -
Standard

Engine Control Monitor -
Penn State

Pfug, Keyirig - PC Board
Diode, with Terminals
Screw, Machine - Round Head

(u1O-32 X 3/8)
Washer, Lock - spring f#W)
Washer, Fiat (7/32” ID x

1/2” 00X 1/16 Thk)
Washer, Lock - EIT (U1O)
Reiay, Soienoid - Start (24 VDC)
Screw, Machine - Rour,d Head

(#tk32 X 3/8”)
Nut , t+ex (W-32)
Washer, Lock - ET (#8)
Capaclto?, Fix@. Eiectroiytic

(4000 MFD, W VDC)
Screw, ~achkre - Round Head

(#8-32 x 1/2”)

51
52
53
54

870-0063 1
850-0030 1
858-0003 1
PANEL, CONTROL
.301-3185 1
3ol-32&3 1
301-3306 1
301-3253 1

300-0731 1

18 332-1276
19 357-0018
20 813-OOiM

!35
21 850-0030
22 526-0009

2
2

ControI - -

“ - NOTE: For iamp replacement order 322-0137.
Ramme and discard aiairr rod terw, irrataft

23 858-0003
24 307-0061
25 812-0061

2
1
1

lens wdtt!!egerid frati burned out light -
;Ights $nap in and out Of Punei.
optional items uaad with Engine Mounted Senders

Parts Included in Wbing Harnase
Parts Included In Ground Terminal AsrwmMy

26 880-0006
27 88$0003
28 356-0072

1
1
1

t-

+ .“

#-29 812-0083 2



GENERATORCONTROL —
150/175 kW SET$

\ IE!KJ ?’d!!il’1

k“

‘w

RW. PART OTV. ●MT
NO. HO. U*EO wscm?’rlou

1 307-1157 1 spring, Hdddown, Relay -
code 15R, S15R Only)

2 m’?-lml 1 Relay (24 VDC) -
code 1s$%515F! Onty

3 AMMETER (Sefect u Requiredj
DuAL SCALE

302-0723 1 0-250,0-300 Amp (101-125 kW)
Codes - 15R, 16R50, 515R

302-0724 1 037~ m7S0 Amp (t2t%160 kW)
C@ea 15R,15R50,51*

SINGWE SCALE
-10 1 O-150 Amp, (7%l10kW)

Codee 9XR, 9XR50
302=041 t 1 $~ A*P (%1-120 kW)

P@@ae60F!, 6D!?5Q, 7R+ 7!%0
302-0411 1 O-200 Amp (111 -145kW)

Codee 9Xf% 0XR50

.

.*
,

m?. PART OTV. PART
MO. NO. USED DESCRIPTION

302-0412 1 0-250 Amp (121 -150kW)
Codes 6DR, $DR50, 7R, 7R50

m-0412 1 @250 Amp (146 to lti kw)
Codes 9XR, 9XR50

302-0413 1 MOOAmp (151 to 160kW)
codes 6DR, 60R50

302-060S 1 G400 Amp (146 to 160 kW)
Codfm 7R. 7R50

4 Vol, TM~TER (wlact M Rqulred)

302.0718 1 Dual scale (0300 V. 0-600 V)
Codes 15R, 15RS0, 515R

302-0422 1 Scale ((M10 V]
Codaa 60R, 60R50

302-Q612 1 Scale (0500 v)
Code$ 7R, 7R50

302-0770 1 S@e fo- 750 V)
codes 9X!% 9XRS0



GENERATORCONTROL –
150/175 kW SETS

REF. P&RT OTV. PART REF.
No.

23
24

25
26
27

28
29

30

31

32

33

34

35
36

37
38
39

40

41

PAkl
No.

on.
USED

PAW
DESCRIPTION

Block. Termmal -16 Place
Reswtor, F!xed. Composition

(47 K ohms. 1/2 Watt)
Socket, Relay -11 Place
Strip, Marker - Termmal
Screw. Machine - Round Head

(#&32 X 5/80’)

Washer. Lock - ET MS)

..—
NO. USED DESCRIPTIONNO.

5

6

7

8

9

It)

11

12
13
14
15
16
17
18

19
20
21
22

METER, FREQUENCY (Select as Reqwred)
REED TYPE

302-0213 1 15 VAC, 80 Hz

302-0221 1 230 VAC. 60 Hz

302-0234 1 115 VAC. 50 *!Z
302-0256 1 230 VAC. 50 Hz

POINTER TYPE
302-0809 1 120 VAC, 60 HZ
302-08t o 1 208 VAC, 60 Hz
302-0811 1 240 VAC, 60 HZ
METER. TIME TOTALIZING (Select as Reqwred)
302-0@6 1 60 Hz
302-0469 3 %2$=&

“LIGHT, INDICATOR -125 VAC (Lens Color
& Legend Listed Below)
322-0130 1 Red - Lower Scale
322-0131 1 ReC - Upper Scale
322-0178 1 Light, Indicator -125 VAC

(Replacement) - Discard Lens - Used Lens From Original Light
320-0307 1 Lock - Cwcuit Breaker Handle

(Penn state Setsj
ATTACHING HARDWARE FOR LOCK
815-0203 1 Screw. Machine - Round Head

[a1032 x 7/8-)
854-0010 1 Washer. Lock - IT ($J1O)
871-0010 1 Nut, Hex (u1O-32)
320-0431 1 Cwcud Breaker -2 Amp
ATTACHING HARDW# f?E FOR CIRCUIT BREAKER

332-0795
350-0556

1
1

323-0765
332-1242
812-0065

1
1
4

4
REGULATOR, VOLTAGE fSelect As Requ~fed)
Nom REGuLATOR MATCHED TO V(3LTAGE
TRANSFORMER, !!ern K3?

332-1268 1 Used With 120 VAC Input Signal
332-1966 Used wtth 240 VAC Input Stgnal
321-0204 ; Fuse. Cmwdge (1M Amp) - part

of 332-1956 Voltage Regulator
TRANSFORMER. VOLTAGE (Select as Requwed)
NOTE Transformer Matched to Voltage Regulator.
Herr #29
316-0342 1 120 vAC
315-0431 1 240 VAC
ATTACHING PARTS FOR TRANSFORMER
812-0061 2 Screw. Machine - Round Head

(#6-32 X 3’8’”)
853-0003 2 Washer. Lo;k - ET (s6)
305-0675 1 Rectlf!er Br!dge
ATTACHING PARTS FOR RECTIFIER BRIDGE
812-0070 2 Screw, Machine - Round Head

(M-32 X 1-1/4”)
850-0020 2 Wmt~# I -k . ~~ {#~:. .“”. , .-..

315-0384 1 Reactor
ATTACHING PARTS FOR REACTOR
812-0061 2 Screw. Machine - Round Hat

(u6-32 X 38’1
853-0003 2 Washer. Lock - ET (*6)
406-0332 2 Receptacle, Turnbutton

Fastener
508-0001 4 Grommet. Rubber
800-0045 4 Screw. Cap - Hex Head

(5 16-18 x 3 8“’)
850-0045 4 Washer Lock - Spring (5 16”~
402-0070 4 Dampener Vlbratron
815-0026 3 Screw Machine . Truss Head

(#10-32 x 3 3“)
PANEL CONTROL
301-3170 1 Codes 15, 151350 515
301-3342 1 Codes 50 60 ? 9xR
337-0049 1 Strao Ground

812-0061

850-0020
815-0203

2 Screw, Machine - Round Head
{r$6-32 X 3/iT’)

Washer. Lock - Spring (46)
Screw Machine - Round Head

Brass (#10-32 x 7/8”’)
Nu! Herr - Brass (S10-32)
Washer Lock - ET (fflO)
Washer. Flat - Brass f 13164”’ID ~

7!16’” 00 X 1 (32” Thk]
CIIp Retammg ~ ?urnbu!km

Fas?enw
SIur3 Turntx;!ton Fastemw
Plug, Plastlc
Knob, Pointer
Switch. Selector
Knob
Rheostat (35K Ohms. 25 Watt)
Bracket. Mounting. Relay -

Code 15R. 15R50. 515H Oniy
Nut, +fr2x (*1032)
Washer, Lock - Spring (#10)
Clamo, LOOD

2
1

87 I-OO1O
853-0008
526-0049

1
1
1

406-0334 2

406-0333
517-0131
303-0076
308-0284
303-0032
303-0170
301-3244

2
1
1
1
1
1
1

870-0053
8S0-0030
332-0051

1
1
1

AIT~-CHi NG PARTS FOR STRAP
800-0046 1. . Screw Cap Hex Head

HARNESS, WIRING - GENERATOR CONITROL ilncludes Item 23)
338-0730 1 Codes 15R. 15R50, 5 15R

f5 16-16x 38’”1
850-0045 1 Washer LOCII - Spr!ng !5 16 I
856-0008 2 Washer Loch - EIT (5 16”1
867.0015 1 Ntlt Hex (5 16.181
3013158 1 Box Corltfol
821.0010 2 SCIPW Self-Locking - Hex

Washer Head (1 4.20 I 1 2 )
CURRENT TRANSFORMER ASSEMBLY (See Separate Figure
For Parts) - NOTE: Assembly IS Located Behind The Control Box

(Includes Items 24,25)
338-0759 1 Codes 6DR, 9xR
338-1063 Code 7R
ATTACHING HA: DWARE FOR WIRING HARNESS

42
43

812-0061 2 Screw, Machine - Round Head
(#&32 X 3/8”) 44

8 ● ~-()@36 2 Screw, Machine - Round Head
{#&32 X 3/4”’}

850-0020 2 Washer, Lock - Spring (#6)
853-0003 4 Washer, Lock - ET (#6)
860-0006 2 Nut, Hex (#6-32)



t

a-llw

B6



GENERATOR ASSEMBLY –
150/175 kW SETS

Ftf5F. PART
NO NO.

16@0003

2 650-004CJ
3 150-1450

4 662-0001
5 653-0013
6 1S0-0723
7 870-0200
8 150-1356
9 862-0011

10 -5(I
11 520-0735
12 6004009

13 65&0040

PART
$!6 DESCRIPTION

2

2
1

2
1
1
1
1
4
4
4
4

4

Screw, Cap - Hex Hedd
(1/4+?0 x 1/2”)

Washer, Lock - Spring (1/4”)
Contact Assembly - Ovempeed

Switch (fnc!udes Parts
Marked +)

+Nut, Hex {1/4-20)
+Washer, Lock - ET (1/4)
+Cont8ct, Electrical
+Nut, lntmfator
+Bracket, Mounting - Contact

Nut, Hex - &ade 8 (3/6-16)
Washer, Lock - Spring (3/8)
Stud. 1313-16 UNC X 5-3/4”)-- —-. .- -
Screw, Cap - Hex Heed

(1/4-20 x 1-1/2)
Washer, Lock - Spring (1/4”)

14 STATOR, EXCITER (Select As Required)
220-2353 1 Standard

15
16
17

22
23
24

25

220-1774 1 sEnvironmental Protected
509-0125 1 Seal, Oil - “O Ring
211-0165 End Bet!, Generator

; Screw, Cap - Hex Head
(1/4-20 x 1-1/4”)

650-0040 2 Washer, Lock - Spring (1/4”)
862-0001 2 Nut, flex (1/4-20)
234-0366 1 Screen, Air - Generator
812-0189 1 Screw, Machine - Round Head

(3/8-16 x 3/4)
656-0010 1 Washer, Lock - EIT (3/6”)..- —.-
lml-urlr Switch, Overapeed
605-0032 : Bolt, Piace - Hex Head, Grade 8

(1/2-13 X 1-1/4”)
ROTOR ASSEMBLY, GENERATOR (Includes Parts
Marked “)

201-2680
201-2478
201-2536

201-2680
201-2680
201-2680
201-2680
201-2698

201-2478
201-2478
201-2478
201-2478
201-2536

26 800-0513

1
1
1

1
1
1
1
1

1
1
1
1
1

1

50 HERTZ SETS
125 kW, Code 515
145 kW, Code 515

~ 145 kW, Code 515
(Environmental Protected)

60 HERTZ SETS
150 kW. Code 60
150 kW, Code 7
150 kW, Code 9X
150 kW, Code 15

~ 150 kW. Code 15
(Erwironmental Protected)

175 kW, Code 6D
175 kW. Code 7
175 kW, Code 9X
175 kW. Code 15

S 175 kW, Code 15
(Environmental Protected)

‘Screw, Cap - Hex Head,
Modified with 3/8-16 Tapped
Center Hole (3/4-10 x 1-1{2”)

Rfw,
No.

27
26

29
30

31

32

33

34

35
36

37

36

39
40

+.
“.

s-

!wwr Cn’v. PART
No. USED DESCRIPTION

-79 1 ‘Washer, Lock - Spring (3/4)
526-0236 1 “Washer, Ftat - Steel Alloy

(13/16” ID X 2“ OD X
3/16” Thk)

5W-O1O1 1 “Bearin~, Ss11
232-2102 1 ●Spacer, Sleeve

“ROTOR AS$EMBLY, EXCITER (Sea Separate
ltvstmtion for Component mm)
201-17* 1 Standard
201-1646 1 ~ Environmental Protected
515-0145 1 “Key, Machine (1/4” x 1/4

x 7/5”)
“BOLT, PLACE - HEX HEAD, GRADE 6

5/6-11 x 1“
8 5/6-tl x 1-VZ’

5284258 8 “Washer, Fiat - Std
Hardened (11/16 00x
W3/8° 00 X 7/64” Thk)

1 ‘Fan, Generator

“DISC. DRIVE - GENERATOR (Select As Required)
232-2037 1 150 kW Sets
232-2580 1 175 kW Sets
526-0U28 8 “Washer. Flat (9/16 ID x

15/16 00X
1/16 Thk) Used Only on
175 kW Sets

6oo-oo73 12 Screw Cap - Hex Head
(7/16-14 x 1-1/2”)

B50-0055 12 Washer. Lock - Spring (7/16”’)
STATOR ASSEMBLY, GENERATOR (Select AS Reauired!

30 HERTZ SETS
220-19bJ ? 125 kW. Code 515
220-1991 1 145 kW, Code 515
220-2261 1 ~ 145 kW, Code 515

(Environmental Protected)
60 HERTZ SETS

220-2640 1 150 kW. Code 60
220-2455 1 150 kW. Code 7
220-1613 1 150 kW, Code 9X
220-1518 1 150 kW. Code 15
220-1779 1 ~ 150 kW, Code 15

(Environmental Protected)
220-2641 1 175 kW. Code 6D
220-2456 1 175 kW. <ode 7
220-1614 1 ~75 kw, Code 9)(

220-1519 t 115 kW, Code 15
220-1780 1 $ 175 itW, Code 15

(Environmental Protected)

Parts Inciuded m Overspeed Switch Asse,mbly.
Parts Included in Grmerator Rotor Assembly.
Environmental Protected Assemblies or Parts Which are
Coated with Epoxy and are for Use m High Humidity Areas



CURRENT TRANSFORMER ASSEMBLY -
150/175 kW SETS

3

?

@J#’i)#

4 6

REF.
NO.

1

2

\

L
!m
w

\

\

‘x/=
,9 e -%

*

12
\

PART PART
NO. :SYD mscmntm

CURRENT TRANSFORMER ASSEMBLY (Setect
Components as Required.
GROUND TERMINAL ASSEMBLY (indudee Fotlowing
Items)
815-0203 1

8714010 3
1

:Xo ~

526-0049 2

813-01’io 6

s 854-0010 6
4 302-0235
5 302-0236 ;
6 302-0253 6

Screw. Machine - Round Head,
Brese (#10-32x 7/6”)

Nut, Hex - Brass (#lW32)
Washer, Lock - EIT (#10)
Washer, Lock - IT (#IO)
Washer, Flat - Brass

(13/64- ID X 7/32” OD
X 1/32” Thk)

Screw, Machine - Round Head
(#ltF32 X 2“)

Washer, Lock - IT (#10)
Clamp, Upper
Clamp, Lower
Shtm

ec-tlea

R~F. PART PART
NO. NO. $:0 DESCRIPTION

7 CURRENT TRANSFORMER (Select Size ● s Required)
302-0117 3 Ratio 50/5, 3 VA
302-6 3 Retio 7515,2 VA
$02-0076 3 Ratio ‘tOO/5,2 VA
302-0079 Ratio 150/5, 1 VA
392-0106 ; Ratio 2W/S, 1 VA
302-0209 3 Ratio 230/5, 1 VA
302-0107 3 Ratio 300/5, 1 VA

8 813-0100 6 Straw, Machine - Round Head
(#10.32 X 1/2)

@ 526-0W8 6 Wusher, Flat (13/64” !0 x
7/16” 00X q132° Thk)

10 856-0#3 6 Washer, Lock - EIT (#IO)
11 670-Q053 6 Nut, Hax (#10-32)
12 CURRENT TRANSFORMER (Select Size as Required)

3024)952 3 Ratio 7!V5, 2 VA
302-0664 3 Ratio 150/5, 2 VA
302-0865 Ratio 200/5, 2 VA
302-0866 : Ratio 250/5, 2 VA
302-06W Ratio 400/5, 2 VA
302-0547 : Ratio 500/5, 2 VA
302~71 3 Ratio 750/5, 2 VA

13 3024729 1 Bracket, Mounting - Transformer
14 302-07S4 1 Bracket, Mounting - Transformer

.—



EXCt’KR ROTOR -
150/175 kw SET’s

I ,/

@.leao

Rw. ●m OTy.
NO. NO. USED OES%%MJ

ROTOR ASSEMBLY. EXCITER @c@dee Pwts ~@d “}
201-1736
201-1645

1 813-0100

2 870.o053
3~
4 526-0006

5 &13-ollo

9 0@0167
10 332-0060
11 5064062
12 670-0063
13 850.0030

1
1

2

4

4
4
4

Swuhd
Enviromorttel Pmtec@d

(mm)
Screw, Mechine - RounU Mead

(#10-32 X 1/2”)
Nut, tiOX (*1 O-32]
Weeher, Lock - Spring (#10)
W8$h8r, Flet (13/64” 10X

7/16” 00x 1/32” Ttlk)
“&row, Machine - Round Head

(#lo-32 x 2-)
“Nut. t+OX (#lCMt)
“Wdwr. t.ock - spring (MO)
“woeher,Fl~ fi/32” ID X

142”00 JL.?lts” nkj

“spacer,m*pp9d
“Clamp,Loop
“C3rwnmet4Mber
“Nut. ~X t#iO-32}

Mi’6044 3 kntirorrGntal Protected
(Expoxyod)

15 “DIODE. RECTIFIER - NEGATIVE (CR4, CR% CR6)
356-0015 St8ndsrd
356-0043 : Erwirornentsl Protected

{Expoxyed)
16 363#54 1 ; ●NeW, Sink - Po$it$ve Diodoe
17 363-OWS 1 “Next, Sink - Negative Diodos

“ - Parts included in Exciter Rotor Assembly



Cwissls -
150/175 kW SE?S

w“

4 o\ 34—

REF. PART
No. No.

1 800-0132

2 850-0070
3 862-W07
4 800-0163

5W6-0Z38

6 850-0079
7~

8 -13
9850@60

10 882-4M16
11 337-
12 800#26

13 856-W06
14 870-0257

15 332-1473
18 821=16

17 670-0257

18 403-1198
19 MO—0035

:?D
2

2
2
2

2

2
1

1
1
1
1
1

1
1

:

4

:

\
\
15

12

m-mm

PART
DESCRIPI’SOU

Screw, Cap - Hax Heed
(5/8-11 x 1-1/2”)

Waaher, Lock - SPrif19 (5w)
Nut, HOX (5/*11) .
Sorew, Cap- Hex Head

(3/4-10 x 4“) ‘
Waaher, Flat 13/ltPIO x

I2“ODx3/6” Thk]
Washer, Lock -. Spring (3/4”)
SC-, tip - *X Head

(1/2-13 x 1-1/2”)
Waaher, Look - EIT (1/2”)
Washer, Lock - S@nfl (l~i
Nut, kiOX (1/2-13)
Strap, (Mound
Screw, oaP - Hex Heed

(5/16-18x 1“)
Waaher, Lock - EIT (5/16) ,
Nut, Self-Locking, Hex .

(Wl&16)
Lug, Terminal - Solderfeee
&few, Seff-Locking - t+OX

Waaher Head (W16-16 x 3/4”)
Nut, Seff-Iook!~, Hex

(5/18-16)
Panel, End
t$C~W, w - *X Head

(5/18-16 X 2-1/2)

mF. PART
No. Wo.

20 850W45

21 418-0535
22 621-0016

.

23 870-0257

24 416-0873
2680@0080

26 8S0-0060
27 402-0364
28 -132

29 850-0070
30 862-0007
31 232-22W
32 800-0153

33850a78
34 882-OOm

:=

37 850—W80
38 862-0016
39 402-0371
40 403-1133

JEo
4

:

6

1
4

4
2
4

4
4
2
2

2
2

:

4
4
2
1

PART
OEscnamw

Washer, Lock - Sprin$j
(5/16-18)

Strap, Holddown - 6attery
Screw, Self-Locking - Hax

washer Et@ad(5/18-16X 3/4”)
NM, Self-Locking, Hex

(5/l@16)
Tray, Battery
Screw, Cap - Hex Head

(1/2-13 XV)
Washnr, Look - Spring (1/2”)
Mount, Vibration - Generator
Screw, Cap - Hex Head

(5/8-1 1 x 1-1/2)
Washer, Lock - Spring (5/6”)
Nut, f+OX(5/6-11)
Bracket, Mounting - Generator
Screw, Cap - Hex Head

(3/4-10 x 1-1/2)
Waaher, Lock - Spring (3/4”)
Nut, +tOX(3/410)
Support, Mounting - Engine
Straw, Cap - Hex Haad

(1/2-13 X 1- 1/4”}
Waaher, Lock - Spring (1/2”)
Nut, *X (1/2-13)
~:ts:;~ion - Engina

1

MO



CHASSIS -
200 Icw SETS

REF. PART
NO. NO.

1 80W153

2 850-0079
3 232-23S5
4 8CKh0158

5 850-0079
6 8s2-0020
7 232-2389
8 8fxJ-o132

9 s50-m70
10 8WW35

:s70
2

2
2
4

4
4
2
2

2
4

PAR?
DSSCRfPTfON

Screw, Cap - Hex Head
(3/4-10 x 1-1/2”)

Waaher, Lock-Spring (3/4”)
Plete, Mounting- Generator
Screw, Cap - Hex Head

(3/4-10 x 2-1/4”)
Washer, Lock-Spring (3/4”)
Nut, Hex (3/4-10)
Bracket, Mounting - Generator
Screw, Cap - Heed Heed

(5/8-1 1 x 1-1/2”)
Waaher, Lock-Spring (5/S”]
Screw, Cap - Hex Head

(5/18-18 x 2-1/2”)

REP. PART
NO. NO.

11 41-
12 621-0016

13 870-0257

14 403-1200
15 418-4!574
16 800-oo28

17 838-(mU8
18 850-0045
19 ss2-0015
20 332-1473
21 403-1025

10

1
1
1

1
1
1
1
1

+12

Ulaw

PART
DESCRIPTION

Strap, Holddown - 13attWY
Screw, Self-Looking - Hex

Waaher Head (5/18-18x 3/4”)
Nut, Seif-Locking - Hex

(5/18-18)
Panet, Rear- Chaaais
Tray, Support-Battery
Screw, Cap - Hex Heed

(5/18-18 x l“)
Waahar, Lock-EIT (5118”)
Washer, Lock-Spring (5/16”)
Nut, Hex (5/1 S-18)
Lug, Terminai
Baae, Skid



.
,*

●

1112



CONTIM3L HOUSING

T--2
200 kW SETS

-

10

U.1213

REF. PART
NO. NO.

1 6W0203
2 621-0010

3 301-3731
4 813-0102

5 63M030
6 332-0052
7 621-0010

62344490,
9 621-010

10 ml-3604
11 621-0014

12 234-0433
?3 621-0016

14 67502s7

15 301-3605

PA~T:Ji!o ~jBCRWllON

Bushing, Grommet
;4 Screw. Salf-focking - Hex

Washer Head (1/4-20 X 1/2”)
3 Pine. Acoe$s
1 ScmAI, Machine- Round Head

(#lCh32 x 6/6”)
Washer. Lock - Spring (s10)

: Ctemp. LooP
6 6orew. SM-locking - Hax

We8her Head (1/4-20x 1/2”)
1 Grille - Generator Air Inlet
4 Screw. Self-fockin~ - Hax

Washer Head (1/MO x 1/2”)
6heff, Mounting- Controf 80X

:0. *raw, Self-locking - Hax
Wedter Heed (5/16-18x 1/2)

Cover - Ganmtor End 6811
: SCrwt Setf-locking - Hex

Washer Head ($11G18 x 3/4”)
2 Nut. 6etf-kking - Hex

@lG16)
1 Housing. Control

cl



ENGINE CONTROL

49

16

~./ 1“4

.

DC-1191

. . . . . .



ENGINE CONTROL
WITH ONE FAULT LIGHT –

%MlkW ~FTQ------ +-. +

REF.
No.

1
2
3
4
5
6

PART
NO.

322-0017
322-0149
306-0002
307-1157
307-1056
307-1061

QTY.
USED

1
1
1
3
2
1

PAFtT
DESCRIPTION

Lamp, Incandescent (24 VDC)
Lamphoider
Switch, Toggle /SPST]
Spring, Holddown - Relay
Relay
Reiav

REF. PART
No. NO.

31 813-0098

32 850-0030
33 526-0009

O?Y. PART
USED DESCRIPTION

2 Screw, Machine - Round Head
(u1O-32 X 3/8”)

2 Washer, Lock - Spring (#1O)
2 Washer. Flat (7/32” ID x

1/2’; OD x I’ll&’ Thk)
856-0003 2 Wa$her, Lock - EIT (#10)
307-0061 1 Relay, Solenoid - Start (24 VDC)
GROUND TERMINAL ASSEMBLY (Includes the
Following Items)
871-0010 2 Nut, Hex - Brass (#10-32)
850-0030 1 Washer, Lock - Spring (#1O)
526-0062 2 Washer, Fiat - Brass (13/64 ID x

1/2 “ OD X 1/16” Thk)
853-0008 1 Washer, Lock - ET (#1O)
856-0003 1 ‘Washer, Leek - EIT (#1 O)
815-0203 1 Screw, Machine - Round Head,

Brass (#10-32 x 7/8”)
332-1276 7 Plug, Keying - PC Board
357-0004 1 Diode
ATTACHING HARDWARE FOR WIRING HARNESS

34
357 LIGHT, INDICATOR -28 VDC (Lens Color& Legend

Listed Balow)
322-0129 1 red - Fault
NOTE: For lamp replacement order 322-0137 remove
and discard plain red lens, install lens with legend
from burned out light — lights snap in and out of panel.
322-0137 ? Light, lrrcticator 28 VDC (Red

Lens - No 1wend)
193-0250 3 Resistor - Gauge
193-0243 1 Gauge - Oil Pressure (12 VDC)
193-0245 1 Gauge - Water Temperature

(12 VDC)
302-0061 1 Ammeter
193-0248 1 fGauge - Oil Temperature

(12 VDC)
302-0749 1 QTachometer - Electrical
308-0337 1 Switch, Push - Lamp Test
SWITCH, TOGGLE - SELECTOR
308-0220 1 Standard Control (DPDT-

3 Position)
308-0347 1 Penn State Control (DPDT)
308-0051 1 Switch, Push - Alarm Reset
812-0063 4 Screw, Machine - Round Head

(#6-32 X 1/2”)
860-0006 4 Nut, Hex (#6-32)
853-0003 4 Washer, Lock-ET (#6)
301-3635 1 Corer, Printed Circuit Assembly
PRINTED CIRCUIT BOARD ASSEMBLY

8
39
40
41

9
10
11

42
43

812-0063 6 -’-”Screw, ruacmne - Hound Head
(#6-32 X 1/2”)

Screw, Machine - Round Head
(#6-32 X 3/4”)

Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Harness, Wiring (Includes

Following Items)
Socket, Relay
Block, Terminal -4 Place
Block, Terminal -20 Place
Connector - Printed Circuit

Board
Strip, Marker - Terminal
Strip, Marker - Terminal
Strip, Marker - Terminal
Nut, Hex (#10-32)
Washer, Lock - Spring (#i O)
Clamp, Loop
Screw, Machine - Truss Head

(#10-32 X 3/8”)
Nut. Hex (#10-32)
Washer, Lock - Spring (#10)
Washer, Lock - EIT (#10)

ENGINE
With Three Gauge Mtg. Holes
With Four Gauge Mtg. Holes
With Five Gauge Mtg. Holes
Bracket, Mounting - Engine

Control

?4
15
16

812-0066 6

853-0003 26
860-0008 18
338-0715, 144

17
lb 323-0765 3

332-0537 2
332-1005 1
332-1271 6

45
46
47
49

19
20
21
22 50

51
52
54
55
56
57

332-1561 1
332-1239 1
332-1559 1
870-0053 1
850-0030
332-0051
815-0026 ;

300-0953
300-0954
300-0956
300-0957
300-0958
300-0973
300-0977
300-0987
812-0063

1
1
1
1
1
1
1
1

24

Control, Engine Monitor
Control, Engine Shutdown
Control, Cyle Cranker
Control, Overspeed Sensor
Control, Starter Disconnect
Control, Start-Stop Time Delay
Control, Standard Cranker
Control, Bypass
Screw, Machine - Round Head

(#6-32 X 1/2”)
Nut, Hex (#6-32)
Washer, Lock-ET (#6)
Guide. Printed Circuit Board
Screw, Machine - Round Head

(#10-32 X 1/2”)
Washer, Lock-Spring (#10)
Rack
Diode, with Terminals

58
59
60
61

870-0053 1
850-0030 1
856-0003 1
PANEL, CONTROL
301-3661 1
301-3978 1
301-3979 1
301-3621 1

23

24
24
12
4

24
25
26
27

860-0006
853-0003
323-0814
813-0100 62

28
29
30

850-0030
301-3588
357-0018

4
1
1

E - Optional Items Used With Engine Mounted Senders

C3



GENERATOR CONTROL
.-----“”24x6’MlfrSfim9 “=%

...~,,,,.-
..-~.

~ ‘-
●

I
I I

h.
Is

-42

-36 ,’(

-37

w
t

‘T
2-4

v,

a)i\’ ‘ t-,.
.

*.C *- “

4 “=::. 9 t7----
.-

20

a

21

5 ‘“s ““-
.>

D~‘“-’iL- Ssc.llu

REF. PART PART ‘
NO. NO. :SYD DESCRIPTION

1 307-1157 1 Spring, Holddown, Relay -
(Codes 17, 17R50, 517)

2 307-1061 1 Relay (24 VDC) (Codes ,
17, 17R50, 517)

C4
.



GENERATC)RCONTROL –
200 I(W SETS

REF. PART - PART
NO. NO. t%llD DESCRIPTION

3 AMMETER (Select As Required)
DUAL SCALE (Codes 17, 17R50,

517)
302-0877 1 0-400,0-800 Amp
302-0678 1 0-500,0-1000 Amp
302-0879 1 0-600,0-1200 Amp
302-0880 1 0-750,0-1500 Amp

SINGLE SCALE (Codes 5D, 61)
7, 9XR)

302-0413 1 0-300 Amp
302-0414 1 0-500 Amp
302-0415 1 0-750 Amp
302-0416 1 0-1000 Amp
302-0605 1 0-400 Amp
302-0640 1 0-1200 Amp
302-0641 1 O-1500 Amp

4 VOLTMETER (Select As Required)

302-0718 1

302-0421 1
302-0612 1
302-0422 1
302-O??~ ~

5 METER, FREQUENCY

302-0810 1
302-0810 1
302-0894 1

302-0221 1
302-0256 1

DUAL SCALE (Codes 17 17R50
517)

0-300, 0-600 Volt
SINGLE SCALE (Codes 50,612,

7, 9XR)
0-300 volt
0-500 volt
0-600 Volt
0-750 volt

(Select as Required)
POINTER TYPE
60 Hz (Codes 7, 17, 17R50)
60 Hz (Codes SD, 6D, 9XR)
50 Hz (Code 517)
REED TYPE
60 HZ

50 Hz
6 METER, TIME TOTALIZING (Select As Required)

302-0466 1 60 HZ

302-0469 1 50 Hz
7 LIGHT, INDICATOR -125 VAC (Codes 17, 17R50, 517)

322-0130 1 Red Lens, Lower Scale Legend)
322-0131 1 Red Lens, Upper Scale Legend

8 322-0178 1 Light, !ndicator - 1Z5 VAC
(Replacement) - Discard Lens -
Used Lens From Original Light

9 320-0307 1 Lock - Circuit Breaker Handle
(Penn State Sets)

ATTACHING HARDWARE FOR LOCK
815-0203 1 Screw, Machine - Round Head

(#10-32 X 7/8”)
854-0010 1 Washer, Lock - IT (#10)
871-0010 1 Nut, Hex (#10-32)

10 320-0455 1 Circuit Breaker -3 Amp
ATTACHING HARDWARE FOR CIRCUIT BREAKER—

11

12
13
14
15
16
17
18

19
20
21

812-0061

850-0020
815-0203

871-0010
853-0008
526-0049

406-0334

406-0333
517-0131
303-0076
308-0284
303-0032
303-0170
301-3244

870-0053
850-0030
332-0051

2

2
1

1
1
1

2

2
1
1
1
1
1
1

1
1
1

Screw, Machine - Round Head
(#6-32 X 3/8”)

Washer, Lock - Spring (#6)
Screw, Machine - Round Head,

Brass (#1O-32 x 7/8”)
Nut, Hex - Brass (#1 O-32)
Washer, Lock - ET (#10)
Washer, Flat - Brass (13/64” ID x

7/16” OD X 1/32” Thk)
Clip, Retaining - Turnbutton

Fastener
Stud, Turnbutton Fastener
Plug, Plastic
Knob, Pointer
Switch, Selector
Knob
Rheostat (35K Ohms, 25 Watt)
Bracket, Mounting, Relay -

Code 17, 17R50, 517
Nut, Hex (#1 0-32)
Washer, Lock - Spring (#1O)
Clamp, Loop

REF.
NO.

99-.

23
24

25
26
27

28
29

30

31

32

33

34

35
36

37
38
39

40

41

42
43

PART PARI’
NO. :s?0 DESCRIPTION

HARNESS, WIRING - GENERATOR CONTROL (Includes
Item 23)
336-0730 1 Codes 17, 17R50, 517

(Includes Items 24, 25)
338-0759 1 Codes 5D, 6D, 9XR
338-0916 .

ATTACHING HA;DWAi;~Oi WIRING HARNESS
812-0061 2 Screw, Machine - Round Head

[#6-32 X 3/8”)
812-0066 2 Screw, Machine - Round Head

(#6-32 X 3/4”)
650-0020 2 Washer, Lock - Spring (#E)
653-0003 4 Wesher, Lock -ET (#6)
860-0006 2 Nut, Hex (#6-32)
332-0795 1 Block, Terminal -16 Place
350-0556 1 Resistor, Fixed, Composition

(47 K Ohms, 1/2 Watt)
323-0765 1 Socket, Relay -11 Place
332-1242 1 Strip, Marker - Terminal
612-0065 4 Screw, Machine - Round Heed

(#6-32 X 5/8”)
853-0003 4 Washer, Lock - ET #6)
REGULATOR, VOLTAGE (Select As Required)
NOTE REGULATOR MATCHED TCI VOLTAGE
TRANSFORMER, Item #31.

332-1268 1 Used With 120 VAC Input Signal
332-1956 1 Used with 240 VAC Input Signal
321-0204 2 -“Fuse, Cartridge (1/4 Amp) - Par!

- of 332-1956 Voltage Regulator
TRANSFORMER, VOLTAGE (Select as Required)
315-0342 1 120 VAC
315-0431 1 240 VAC
NOTE: Transformer Matched to Voltage Regulator,
item #29
ATTACHING PARTS FOR TRAN5FUHIWEH

----- . . .

812-0061 2 Screw, Machine - Round Head
(#6-32 X 3/6”)

a53-ooo3 2 Washer, Lock - ET (#6)
305-0524 1 Rectifier Bridge
ATTACHING PARTS FOR RECTIFIER BRIDGE
812-0066 . 2 Screw, Machine - Fmund Head

(x6-32 X 3/4”)
853-0003 2 Washer. Lock - ET (#6)
315-0384 1 Reactor
ATTACHING PARTS FOR REA TOR
812-0061 2 Screw, Machine - Round Hat

(#6-32 X 3/8”)
853-0003 2 Washer, Lock - ET (#6)
406-0332 2 Receptacle, Turnbutton

Fastener
508-0001 4 Grommet, Rubber
800-0045 4 Screw, Cap - Hex Hea~

(5/16-18 X 3/8”)
850-0045 4 Washer, Lock - Spring (5/16”)
402-0070 4 Dampener, Vibration
915-0026 3 Screw, Machine - Truss Head

(#10-32 X 3/8”)
PANEL, CONTROL
301 -3’I 70 1 Codes 17, 17R50, 517
301-3342 1 Codes 5D, 6D, 7, 9XR
337-0049 1 Strap, Ground
ATTACHING PARTS FOR STRAP
600-0046 1 Screw, Cap - Hex Head

(5/16-18 X 3/8”)
850-0045 1 Washer, Lock - Spring (5/16”)
656-0008 2 Washer, Lock - EIT (5/16’)
862-0015 1 Nut, Hex (5/16-18)
301-3158 1 Box, Control
821-0010 2 Screw, Self-Locking - Hex

Washer Head (1/4-20 x 1/2”)
44 350-0088 1 Resistor, Fixed, Composition

(3000 Ohms, 1/2 Watt)
45 350-0101 1 Resistor, Fixed, Composition

(3900 Ohms, 1/2 Watt

C5



GENERATOR ASSEMOLY -
200 kW SETS

S

. /’- .\’
‘hi \?’ ‘

2

s

7

C6

C9-lla

‘w



GENERATOR ASSEMBLY -
200 kW SETS

. .

REF. PARl
N@. NO.

16wooo5

:=
4 150-1411

5 150-1410
$ 888-U013
7 150-14M
$3 MQ-140?

98004W8

10 8504040
11 S82ml
12 234-0455
13 862~16
14 ~
15 5204780
16 8004002

17 ~

t%!% oE4i!s%@t
*2 Serevu, cep-Hex Heed

(1/4-20 x l-1~ L)
2 Wesher, Lee& - Sprisqj {%/4”)
1 Ctamp, Loop
1

~~w * -~*]. ..— — ,
1 tcep, ~rmuktor
2 ~Ntit, -, Jem {W-16]
1 tseruor, Megnetic-speed
~ :Mwket, ?YtOWMirtg- speed

2 screw, Cap- Hex Heed
(1/4-20 x 1-1/4” L]

2 Wesher, Lock-Sprint (1/4”)
2 Nut, t+OX(1/4-20)
1 Screen, Air- Generator
4 Nut, HOX (1/2-13)
4 Washer, L- - Spring (3/2”}
4 Stud (1/2-13 X 6-1/2” L)
4 screw* Cep-Hex Heed

(1/4-20 x 1-1/2” L)
4 Waeher. Lock - Stino (1/4-)

18 STATOR, EXCITER
-..

220-1920 1 Standerd
220-2607 1 gEnvironmentel ProWted

19 211-0214 1 End Sell————-—.
20 5US-9T51 Sal “o” Ring
21 8tX1-0073 1; screw, Cep - Hex Heed

(7/18-14 x 1-1/2” L)
22850—O(M 12 Washer, Lock - Spring

(7/16”)
23 STATOR, GENERATOR(hChJd089ue Bwe)

220-2135 Code 517,50 Hz, 165 kW
220-3631 ; CCode 517,60 Hz. 165 kW

Environmental Protected
220-2341 1 Code 50.60 Hz, 200 kW
220-2347 1 Code 6D. 60 H& 200 k!h!
220-2443 1 Code 7,80 Hz, 200 kW
220-2317 1 Code 9X, 80 Hz, 200 kW
220-1912 Codel?,60Hz. ~kW
220-2611 : CCode 17,60 Hz, 200 kW,

Environmental Protected

REP. PART on..-
No. LfBso oE&lsloN

24

25

26

27
28

30

32

33
34

35
w
37
36

a

REF Ewe Sm. (See Separate Group
for~t -*)

ROTOR ASSEMSLY, GENERATOR
(Includee Pa* Merke&)

201-1940 1 stenderd
201-2456 1 EEnvironrnentel PrOt@ed

a “soIt, Cmp “ E*X Haed
(lti-;3 x 1-$/4” L)

2324286 ‘UIBC & Fan Awembfy
: ●60tt, ~ - t+OItHead

(5/8-11 x 1-1/2” L)
8 “Weeher, Ftet - H@em d (1 1/16”

ID X 1-3/8” 00X 7/84” Thk)
1 “Screw. OeP-Hex Head

(1/2-13 x 1-1/2’ L)
“WUher, Lock - Spring (1/2”)

: “Waeher, Ftet (13/16- ID X
2-3/8” OD X 5/32” Thk)

150-1405 1 “Whet - Speed Seneor
510-0106 ‘Seering
232-2317 : “-* *
ROTOR ASSEMBLY. EXCITER
(See Sep8mte Gyp for Patte)
291-1W2 Stmderd
201-2453 1 2Erwworunental Protected
5154145 1 ●Key, Rectenguler

t - Perte Included in Speed Sensor Aeeembly
● . Pwt3 lncMded in Guneretor Rotor A8eembly
C- Parts ErWronmentel Protected by Epoxy Impregnation

.
,.

:

. .

C7



BUS BARS -
200 kW SETS

NSF. PAW
NO. NO.

lSoO=oW7

2 6SNW3
9ssO=OOa
4 S26=O018

8 6624015
6 S2@0142
7m=oo26

6SO@W32

10 6SM04S
11 S26=olls

12 232-2344
13 232-2241
14 232-2343
1s Sm=ooso

tzo
4

:
4

so
14
4

24

8

32
11
3
4

Ztii

OA!WW

Screw, tip - Ho%Hemd
(1/440 x 1“)

Nut, -X (t/4-~)
Wmhor, Lock - Spring (1/4”)
weshaf, Ftat(21/64”ID X

3/4” OD X l/t6” Thk)
Nut, NorI (tWW-16)
Stud (6/l@lS X 1-1/4”)
Screw, tip - No%Hs6d

(S/16-10 x 1“)
Screw, tip - No%w

(6/16-18x 1-3/4”)
screw, cap” Nex HOOd

{6/16-18 x 2“)
WdtOr, Lock- Bprlng (S/16”)
WQ8hsr, Flat (n/W ID x

11/16” (3D X 1/16” Thk)
$pwr, Stwv9
Bus B&r
Bus Bsr
6CrOW, ~p - ttOX Wad

\346-16 X 1“)

nBF. PAW
No. No.

16 ~1

17 S0040S6

18 662-0003
1$ Ss&oOsO
20 S264026

21 232”2236
22 232-2240
23 232-23S7
24 232-2237
23 232”2246
26 232-2246
27 232-2242
26 232-2243
26 232-2245
* 232-2249
$1 332-11s2
32 232-2ss2
33 222-2ss3

OTY.
USSD

7

6

19
19
1s

;
4

:
2
2
2

:
12
1
1

XRW$S4

PART
DsscRtmoN

Screw, Csp- HexHead
(3/S-16 X 1-1/4”)

6Cr@W,tip - +hX Head
(3/6-16 X 2-VP)

Nut, ~% (3/6-16)
Washsr, Lock - Spring (3/8”)
Wash@r, Fist (2S/64” ID x

7/6” OD X 1/16 Tfrk)
Brsckot, Bw Bsr
Bus Bsr
Bracket, Angte
Bmckot, SuPPOrt
B-r, Rwcmnoction - Short
B-r, Roconnoction - Long
Bosrd, Insumtor
Bosrd. Insulator
Bosrd, Insulstor
Bracket. Mounting - Bus Bar
Tormirmf, Lug - Stator Leads
Jumper - Bw Bsr
Spocer - Bus Bsr

C8
555 IO-82



EXCITER ROTOR -

Q.lem

REF. PART
NO. NO.

1 813-0100

2 870-0053
3 850-0030
4 526-0008

on.
USED

PN$7
DESCRIPTION

2 Screw, Machine - Round Head
(#10-32 X 1/2)

2 Nut, Hex (#10-32)
2 Washer, Lock - Spring (#10)
2 Washer, Flat (13/64” ID x

7/18” OD X 1/32” Thk)
5 ROTOR ASSEMBLY, EXCITER (Includes items 8

8

10
11
12
13
14
15

16

17
18

thru 18)
201-1902
201-2453
813-0110

870-0053
850-0030
526-0009

508-0167
506-0156
508-0093
862-0001
650-0040
358-0011

358-0012

363-0049
363-0050

1
1
4

4
4
4

3

Standard
Environmental Protected
Screw, Machine - Round Head

(#10-32 X 2“)
Nut, Hex (f10-32)
Washer, Lock - Sprin9 Vflol
Washer, Flat (7/32” ID x

1/2” OD X 1/16” Thk)
Spacer, Steppad
Washer, Insulating
Grommet, Rubber ‘
Nut, Hex (1/4-28)
Washer, Lock - Spring (1/4”)
Diode, Rectifirw - Positive

(CR1 , CR2, CR3)
Diode, Rectifiet - Negative

(CR4, CR5, CR6)
Heat, Sink - Positive Diodes
Heat, Sink - Negative Diodes

C9



CURRENT TRANSFORMER ASSEMBLY -
m I(W SETS

REF. PART QTY. PART
NO. NO. USED DESCR$PTION

CURRENT TRANSFORMER ASSEMBLY
(Select Components As Required)

1 GROUND TERMINAL ASSEMBLY (Includes Following Items)
815-0203 1 Screw, Machine - Round Head,

Brass (#10-32 x 7/8)
871-10 2 Nut, Hex - Brass (u1O-32)
S56-0003 2 Washer, Lock - EIT (#lOj
526-0049 1 Washer, Flat - Brass (13/64’” 10x

7/32 OD X 1/32” Thk)
2 il134M03 2 Screw, Machine - Round Head

(#10-32 X 3/4”)
3 013-ofm 4 Screw, Machine - Round Head :

(#lG32 X 1/2”) ;
4 526@06 6 Washer, Flat (13/64” x

7/16” OD X 1/32 Thk)
5 85S-QO03 6 Washer, Lock - EIT (#IO)
6 67fMX153 6 Nut, Hex (#10-32)

. Xss-lms

.

REF.. “ PART OTY. PART
NO. NO. USED DESCRIPTION

7 CURRENT TRANSFORMER (Select Size Required)
302-0665 Ratio 200/$, 2VA

: Ratio 300/5, 2VA
x= 3 Ratio 400/5. 2VA
302-0602 3 Ratio 4C0/5, 5VA
302-0547 Ratio 500/5, 2VA
302-0436 ; Ratio 500/5, 5VA
302-0676 Ratio 600/5, 2VA
302-0471 : Ratio 750/5, 2VA
302-1090 3 Ratio 750/5, 5VA
302-0s63 3 Ratio 1000/5, 2VA
302-0643 3 Ratio 1000/5, 5VA
302-0964 3 Ratio 1200/5, 2VA
302-05S9 3 Rktio ?200/5, 5VA

8 621-0029 4 Screw, Self-locking - Hex
Washer Haed (.WS-16 x 3/4)

9 670-9261 4 Nut, Self-tocking - t+SX
(3/6-16)

10 232-2342 2 Bracket, Mwnting - Transformer
11 315-0369 1 Plate, Mounting - Transformer

-- . . . . . . . . ..-,... .

m



OPTIONAL EQUIPMENT SECTION

This section contains parts listing of factory installed options.

NOTE: options may not be applicable to all models; for field
installations, additional parts are usually required.

.
.

D1



OPTIONAL
CIRCUIT BREAKER –

150/175 kW SETS

2\

i

;

-1
REF. PARI’ al-v. PART
NO. NO. USED DESCRIPTION

1 815-0350 8 Screw, Tapping - Hex Washer
Head (#10-32 x 3/8)

2 301-3272 ‘ 1 Cover - Circuit Breaker Box
3 SLEEVING, INSULATION - SHRiNKABLE (Select

as Required)
896-0679 1 3/4” ID X 13” Lg
896-1062 1 1“ ID X 14-1/2 Lg
696-1085 1 1-1/2 ID X 14-1/2 Lg
896-1112 1 2“ ID X 20 LG

4 SLEEViNG, insulation - FiBER GLASS (Seiect
as Required)
896-0981 1 3/4” iD X 6 Lg
896-0972 1“ iD x4-1/2° Lg

5 600-0028 : Screw, Cap - Hex Head
(5/16-18 X l“)

6 528-0022 10 Washer, Fiat (21/W’ If) x
9/16 OD X 1/16 Thk)

7 650-0045 5 Washer, Lock - Spring (5/18”)
8 662-0015 5 Nut, Hex (5/16-16)
9 SCREW, MACHi NE - ROUND HEAD (Seiect

as Required)
812-0156 4 1/4-20 x 1-112
812-0157 4 1/4-20 x 7-314” ;

812-0182 4 S/16-18 X 1-1/2”
812-0183 4 5/16-78 X 1-3/4”

10 WASHER, LOCK - SPRING (Seiect as Required)
850-0040 4 1/4”
s60-0045 4 5/16”

11 CiRCUIT BREAKER (Seiect as Required)
100 AMP THREE PHASE

320-0424 1 347/600 VAC
320-0771 1 127/220 VAC with 24 VU?

shunt trip and AUX contacts

,-

Sc 11ss

320-0446
320-0556

320-0236

320-0425
320-0738
320-0653

320-0772

320-0866

320-0315

320-0428

320-0453

320-0773

320-0731

320-0215

1)2

1
1

1

1
1
1

1

1

1

1

1

1

1

1

125 AMP THREE PHASE
347/600 VAC
347/600 VAC with 12 VDC

shunt trip and AUX contacts
347/800 VAC with 120 VAC

shunt trip and AUX contacts
150 AMP THREE PHASE

200/346, 277/480, 347/600 VAC
347/800 VAC with AUX
200/346, 277/480, 347/600 VAC

with 12 VDC shunt trip
and AUX contacts

127/220 VAC with 12 VDC
shunt trip and AUX contacts

200/346, 277/480, 347/600 VAC
with 24 VDC shunt trip
and AUX contacts

200/346, 277/480, 347/600 VAC
with 120 VAC shunt trip
and AUX contacts

17S AMP THREE PHASE
200/346, 220/380, 277/4Sb,

347/600 VAC
200/346, 277/460 VAC with

12 VDC shunt trip
and AUX contacts

127/220 VAC with 12 VDC
shunt trip and AUX contacts

200/346, 220/360, 277/480,
347/600 VAC with 24 VDC
shunt trip and AUX contacts

200/346, 2201380, 277 f480,
347/600 VAC with 120 VAC
shunt trip and AUX contacts



OPTIONAL
CIRCUIT BREAKER -

150/1?5 kW SETS

REF. PART
NO. NO.

320-0447

320-0392

320-0579

320-0573

320-0269

320-0285

3%0422
320-0626
320-0975

320-0695

320-0774

320=0708

320-0420
320-0620

32tW423
320-0401
320-0620

32&0300

320-0370

320-0436

320-0266

320-0446
320-0523
320-0627

320-0524

320-0275

320-0279

on. PART
USED DESCRIPTION

1

1

1

i

1

1

1
1
1

1

1

1

1
1

1
1
1

1

1

1

1

1
1
1

1

1

1

200 AMP THREE PHASE
200/346, 220/360, 277MS0,

347/600 VAC
200/346, 220/380, 277/480,

347/600 VAC with 12 VDC
shunt trip and AUA contacts

200/346, 220/360, 2771480,
347/6(X) VAC with 24 VDC
shunt trip and AUX contacts

200/346, 220/360, 277 f480,
347/600 VAC with 120 VAC
shunt trip and AUX contacts

225 AMP THREE PWASE
200/346, 220/360, 277/460,

347/600 VAC
200/346, 220/360, 277/480,

347/600 VAC with 120 VAC
shunt trip and AUX contacts

250 AMP THREE PHASE
120/240 VAC
200/346, 220/360, 277/460 VAC
220/380, 277/460 VAC with

AUX contacts
200/346, 220/360, 277/460 with

24 VDC shunt trip and
AUX contacts

127/220 VAC with 24 VDC
shunt trip and AUX contacts

200/346, 220/380, 277/460 VAC
with 120 VAC shunt trip
and AUX contacts

300 AMP SINGLE PHASE
120/240 VAC
120/240 VAC with AUX

contacts
300 AMP THREE PHASE

120/208, 120/240 VAC
200/346, 220/360, 277/460 VAC
120/206,120/240 VAC with

AUX contacts
220/36Ll, 277/460 VAC with

AUX contacts
200/346, 220/360, 277/460 VAC

with 12 VCJCshunt trip
and AUX contacts

120/206, 120/240, 220/360,
277/460 VAC with 24 VDC
shunt trip and AUX contacts

200/346, 220/360, 277/480 with
460 VAC ahunt trip
and AUX contacts

350 AMP THREE PHASE
120/240, 120/206 VAC
200/346, 220/380 VAC
120/206, 120/240 VAC

with 24 VDC shunt trip ;
and AUX contacts

206/346, 220/360 VAC
:

with 24 VDC shunt trip
and AUX contacts

206/346, 220/380 VAC
with 120 VAC shunt trip
and AUX contacts

208/346, 220/360 VAC
with 460 VAC shunt trip
●nd AUX contacts

REF. PART
NO. NO.

320-0705

320-0449
320-0405

320-0596
320-0245

320-0403

320-0236

320-0396

320-0760

320-0599
320-0267

320-0432

320-0366

320-0372

320-0336

320-0516
320-0436

320-0213

320-0433

320-0396

12 813-0103

13 650-0030
14 815-0350

15 821-0010

1% 821-0016

17 301-3271

an. PART
USED DESCRIPTION

1

1
1

1
1

1

1

1

1

1
1

1
#

1

1

1

1
1

1

1

1

2

2
3

1

2

1

400 AMP StNt3LE PHASE
120/240VAC

400 AMP THREE PHASE
120/208, 120/240 VAC
200/346 VAC

500 AMP THREE PHASE
120/206, 720/240 VAC
?20/206, 120/240 VAC

with 12 VDC shunt trip
and AUX contacts

120/208, 120/240 VAC
with 24 VDC shunt trip
and AUX contacts

120/206, 120/240 VAC
with 120 VAC shunt trip
and AUX contacts

120/206, 120/240 VAC
with 460 VAC shunt trip
and AUX contacts

127/22Q VAC with 24
VDC shunt trip
and AUX contacts

600 AMP THREE PHASE
120/208, 120/240 VAC
120/206, 120/240 VAC

with 12 VDC shunt trip
and AUX contacts

120/205, i 2WM0 VAC
with 24 VDC shunt trip
and AUX contacts

120/208, 120/240 VAC
with 120 VAC shunt trip
and AUX contacts

120/208, 1201240 VAC
with 240 VAC shunt trip
and AUX contacts

120/208, 120/240 VAC
with 480 VAC shunt trip
and AUX contacts

700 AMP THREE PHASE
120/206
120/206 VAC with

24 VDC shunt trip
and AUX contacts

120/208 VAC with
120 VAC shunt trip
and AUX contacts

120/208 VAC with
240 VAC shunt trip
and AUX contacts

120/240 VAC with
480 VAC shunt trip
and AUX contacts

Screw, Machine - Round
Head (#10-32 x 3/4”)

Washer, Lock - Spring (#10)
Screw, Tapping - Hex Washer

Head (#10-32 x 3/6”)
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2)
Screw, Self-locking - Hex

Washer Head (5/16-18 x 1/2”)
Box - Circuit Breaker



OPTIONAL
CIRCUIT BREAKER –

2Q0 kW SETS

●

~

I

/

—.
e

D
11. *

1“”
14

I
l-5

●

●O ,*

~

●

/

/
/

)
/

/
/

/
/

/
/

/ :
/ ;

/,

:
:
,
,

:
*
,
,

-’-...._=- v---..=~

-21

X$c-llsz

D4
.



OPTIONAL
CIRCUIT BREAKER —

200 kW SETS
m?. PART mY. PART
NO. NO. USED DESCRIPTION

1 015-0350 6 Screw, lapping - Hex Washer
Head (#10-32 x 3/6”)

2 COVER, CIRCUIT BREAKER BOX
301-3729 -1 Used with Circuit Breakers

Marked #
301-3730- -1 Used with Circuit Breakers

Marked C
3 SCREW, CAP - HEX HEAD (SELECT AS REQUIRED)

8o0-oo71 8 7/16-14 x 1“
8$10-0072 8 7/16-14 x 1-1/2

1/2-13 )( 1“
L% : 1/2-13 x l-~/2°

4 WASHER, LOCK - SPRING (SELECT AS REQUIRED)
MO-0055 7/16
650-0080 : lf2°

5 WASHER, FLAT (SELECT AS REOUIRED)
526-0141 8 15/32 ID x 1-1/4’ OP

X 1/8 Thk)
526-1194 8 33/64” ID X 1-1/4 OD

Xt/8° Thk)
6 NUT, HEX (SELECT AS REQUIRED)

862-0004 8 7/16-14
862-0005 8 1/2-13

7 WIRE CONNECTO~ (USED AS ADAPTER - CABLE)
TO CIRCUIT BREAKER
332-0397 As Req. Size 1/0, AWG
332-0521 As Req. Size 2/0, AWG

8 SCREW, MACHINE - ROUND HEAD (SELECT AS REQUIRED)
812-0156 4 11.4-20x 1-1/2”
812-0157 4 1/4-20X 1-3/4”
812-0182 4 5/16-38 X 1-1/2’
81~~~&3 5/16-16 X 1-3/4”

9 WASHER, LOCK ~SPRING (SELECT AS REQUIRED)
850-0040 4 1/4”
850-0045 4 5/16

REF. PART PART
NO. NO. :S?Q DESCRIPTION

10 CIRCUIT BREAKER (SELECT AS REQUIRED)
3-5 f250 Amp, 3 PH, 3471600 VAC
320-0401 C300 Amp, 3 PH, 240/480 -

347/600 VAC
320-0523

320-0405

320-0825

320-0598

320-0599

320-0518

320-0519

320-0520

320-0779

320-0521

320-0522

11 612-0063

12 853-0003

13 8604006
*4 332-0504
15 332-0613
16 813-0103

17 850-0030
18 615-0350

19 821-0010

20 821-0014

21 301-3728

1
1

1

1

1

1

1

1

1

1

1

1

1

4

4

4
1
1
2

2
3

1

2

1

.

S350 Amp, 3 PH, 200/346 -
220/380 VAC

C400 Amp, 3 PH, 200/346 -
220/380 - 240/480 - 277/460 -
347/~ VAC

&450 Amp, 3 PH, 200/346 -
347/800 VAC

f500 Amp, 3 PH, 200/346 -
220/360 -2401480-
277/480 VAC

C600 Amp, 3 PH, 120/208 -
120/240 - 200/346 - 220/360 -

‘277/480 VAC
S700 Amp, 3 PH - 120/208 -

120/240 VAC
f800 Amp, 3 PH - 120/20b -

120/240 VAC
WOO Amp, 3 Pi-t - 120/208 -

120/240 VAC
●#900 Amp, With AUX Contacts

3 PH, 127/220 VAC
#1000 Amp, 3 PH. 120/208 -

~20/240 VAC ~
#1200 Amp, 3 PH. 120/206 -

120/240 VAC
Screw, Machine - Round Head

(#6-32 X 1/2”)
Washer, Lock - External

Tooth (#6)
Nut, bf12X (#6-32)

“Terminal, Strip
“Marker, Strip
Screw, Machine - Round

Head (#10-32 x 3/4”)
Washer, Lock - Spring (#10)
Screw, Tapping - Hex Washer

Head (#10-32 x 3/8”)
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
Screw, Self-locking - Hex

Washer Head (5/18-18 x 1/2”)
Box - Circuit Breaker

“ - Use; With AUX Contact Type Circuit Breakers
# - Cover Used with Circuit Breakers Marked #
f - Cover Used with Circuit Breakers Marked f

:

D5



57

OPTIONAL
ENGINE CONTROL WITH FIVE FAULT LIGHTS —

150/175 kW SETS

A ‘Q-w lb 24

4

.. \
.\

-52’. .
\

N
N

-31

I

4 D6

i2

Xsc-llc$

------ ----- . . ..-. —.. — -—-. — --------- .,.-—.- .. . --



OPTIONAL
ENGINE CONTROL WITH FtVE FAULT LIGHTS —

150/175 kw SETS

REF. PART OTY. Pm
NO. NO. U8E0 DESCRIPTION

1 322-0017 1 Lamp Inca ndescent @4 VDc)
2 322-0149 1 Lamphotder
330&0002 Switch, l~gfe ($PST)
4 307-1157 : Spring, HoMdowR - Rat!aty
5 REtAY (24 VOC)

307-10!M 1 (ignition)
307-1056 1 (Start Disconnect)
307-1061 (StaNe~ pro~~ti~n)

6 193-0250 : Resistor - Gauge
7 193-0243 1 Gauge - Oli Pressure (12 VDC)
8 193-0245 1 Gauge - Water Temperature

(12 Voc)
9 302-0061 1 Ammeter

10 302-0749 1 CTachometer - Electrical
11 193-0248 1 fGauge - Oii Tempamtura

(12 Voc)
12 SWiTCH, TOGGLE - SELECTOR

306-0136 1 Stem~oi~ Cycte Cranking

308-0327 1 Penn State Controls
13 “LiGHT, tNDiCATOR -28 VDC (Lens Coior

& Legend Listed Beiow)
322-0119 1 Red - OVERCRANK
322-0123 1 Ftad - OVEfWPEED
32z-Lrla i Red - LO OIL PRESS
322-0121 1 Had - HI ENG TEMP
322-0122 1 Red - LO ENG TEMP

14 322-0137 1 ●Light, indicator -28 VDC (Red
Lens - No Legend)

15 516-0374 4 Festener, Snap-In
(Printed Circuit Boards)

16 PRINTED CiRCUiT BOARD ASSEMBLY

300-0751 1 Stendard Cranker (24 Vf)C)
300-0715 1 Cycle Cranker (24 Vt3C)

17 PRINTED CiRCUIT BOARD ASSEMBLY

300-0662 1 Engine Control Monitor -
Standard

18 332-1276 4 Piug, Keying -PC Board
19 357-0018 1 Diode, with Terminais
20 813-0096 , 2 Screw, Machine - Round Heed

(#lo-32 x 3/8)
21 850-0039 2 Washer, Lock - Spring (#IO)
22 526-0009 2 Washer, Fiat (7/32 iD x

1/2 00X 1/1$ Thk)
23 856-0003 2 Washer, Lock - EIT (#10)
24 307-0061 1 Reiay, Solenoid - Start !24 VDC)
25 812-0061 1 Screw, Machine - Round Head

(#6-32 X 3/6”)

UEF. FART PAW
No. No. $&lb DE8CR$PTION

26660UIo6 1 Nut. Hex (#6-32)
2765WO03 1 Washer, Lock - ET (U6)
26 356Ui72 1 Capacitor, Fixed, Electrolytic

(4000 MFO, 30 VDC)
29 812-UW3 2 8craw, Machine - Round Hee’f ‘

-A-(*3Z ~ f;&]

306534003 2 waaher, LOCK- Ei (W]
3f 356-0070 1 Clamp, Capacitor Mounting
32 670-#53 1 Nut, Hex (#10-32)
3385M030 1 Washer, Lock - Spring (#10)
34 332-0051 Ciamp, Loop
3S HARNESS, WtRl~G - ENGINE CONTROL

338-1066 Includes parts Marked t
ATTACHING HA#DWAi3E FOR WiRING HARNESS
812-0063 6 Screw, Machine - Round Head

(#6-32 X 1/2”)

812-0066 6 Screw. Machine - Round Head
(W-32 X 3/4”)

14 Washer, Lock - ET (~)
10 Nut, Hex (U6-32)

36 332-1043 1 tJumper Terminai
37 332-07s5 1 tBlock, Terminal -20 Place
38 332-0537 1 tBlock, Terminel -4 Piace
39 332- ~Block. Terminal -6 Piace
40 323-076s ; t!$ocket. Relay-11 Place
41 323-0784 2 -@oCket, F@&y -8 t%ce
42 332-1271 ‘1 Connector. Electrical - PC BD
43 332-1559 1 Strip. Marker - Terminai
u 332-1239 1 Strip. Marker - Terminai
45 332-1240 1 Strip. Marker - Terminai

GROUND TERMINAL ASSEMBLY (Inciudee
Parts Marked #)

46 671-0010 2 #Nut. Hex - Braas (#10-32)
47 S504W30 1 #Washer. Lock - Spring (#13)
48526—O(W 2 sWasher, Fiat - Brass (13/w ID x

1/2” 00X 1/16” Thk)
49 65WNI06 1 #Washer, Lock - ET (#IO)
506SHNJ03 1 #Washer. Lock - EiT (#10)
51 815-0203 1 #Screw, Machina - Round Head,

Brass (MO-32 x 7/8)
52 fM3-oo26 5 Screw, Machine - Truss Head

(#10-32 X 318)
63 870-0053 $ Nut, Hex (#10-32)
!54 650-0030 fl Mu!sher, Lock - Spring [#IO)
65 856-(n)a3 1 Washer, Lock - EIT (RIO)
56 PANEL, CONTROL - ENGiNE

301-3267 4 With Three Gauge Mtg. Holes
301-3266 1 With Four Gauge Mtg Holes
301-3166 1 With Five Gauge Mtg Holes

57 301-3253 1 Bracket, Mounting - Engine
Control

“ . NOTE For iamp replacement order 322-0137 remove and
dutcard plain red tens, instali lens with legend from burned out light –
irghts snap in and out of panei,

C - Optional items used wtth Engine Mounted Senders
t - Parts htciuded in Wiring Harness,
# - Parts Included in Grou~d Terminai As$embiy.

07



OPTIONAL ENGINE CONTROL
WITH FIVE FAULT LIGHTS -

mn kw QBTS--- “ . . -- .

612

‘s

\
\

, 22
A

\

49 16

.

9C-IIW

9



OPTIONAL ENGINE CONTROL
WITH FIVE FAULT LIGHTS –

200 kW SETS

REF. PART QTY.
NO. NO. USED

PART
DESCRIPTION

1 322-0017 1 Lamp, Incandescent (24 VDC)
2 322-0149 1 Lampholder
3 308-0002 Switch, Toggle (SPST)
4 307-1157 : Spring, Holddown - Relay
5 307-1058 2 Relay
6 307-1061 1 ‘ Relay
7 LIGHT, INDICA ITYR -28 VDC Lens Colo; & Ls@errc!

Listed Below)
322-0119 1 Red - OVERCF+ANK
322-0123 1 Red - OVERSPEED
322-0120 1 F?ed-LO OIL PRESS
322-0121 1 Red - HI ENG TEMP
322-0122 1 Red - LO ENG TEMP
NOTE: For lamp replacement order 322-0137
remove and discard plain red lens, install lens
with legend from burned out light — lights snap
in and out of panel.

8 322-0137 1 Light, Indicator 28 VDC (Red
Lens - Nc Legend)

9 19’?-0250 3 Resistor - Gauge
10 193-0243 1 Gauge - Oil Pressure (12 VDC)
11 193-0245 1 Gauge - Water Temperature

(12 VDC)
12 302-0061 1 Ammeter
13 193-0248 1 !IGauge - Oil Temperature

(12 VDC)
14 302-0749 1 fTachometer - Electrical
15 308-0337 1 Switch, Push - Lamp Test
16 SWITCH, TOGGLE - SELECTOR

308-0220 1 Standard Control (DPDT -
3 Position)

308-0539 1 Alarm Control (f) PDT -
Position & Aux Contact)

308-0347 i Penn State Control (DPDT)
17 308-0051 1 Switch, Push - Alarm Reset
16 612-0063 4 Screw, Machine - Round Head

(#16-32x 1/2”)
19 860-0006 4 Nut, Hex (#6-32)
20 853-0003 4 Washer, Lock - ET (#6)
21 301-3635 1 Corer, Printed Circuit Assembly
22 PRINTED CIRCUIT BOARD ASSEMBLY

300-0953 1 Control, Engine Monitor
300-0954 1 Control, Engine Shutdown
300-0955 1 Control, Remote Indicator
300-0956 1 Control, Cyle Cranker
300-0957 i Control, Overspeed Sensor
300-0958 1 Control, Starter Disconnect
300-0973 1 Control, Start-Stop Time Delay
300-0977 : Control, Standard Cranker
300-0987 1 Control, Bypass

23 812-0063 28 Screw, Machine - Round Head
(#6-32 X 1/2”)

24 860-0006 28 Nut, Hex (#6-32)
25 853-0003 28 Washer, Loct -ET (#6)
26 323-0814 14 Guide, Printed Circuit Board
27 813-0100 4 Screw, Machine - Round Head

(#10-32 X 1/2)

28 850-0030 4 Washer, Lock - Spring (#10)

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

29 301-3588 1 Rack
30 357-0018 1 Diode, with Termmais
31 813-0098 2 Screw, Machine - Round Head

(#10-32 X 3/8”)
32 650-0030 2 Washer, Lock - Spring (#1O)
33 526-0009 2 Washer, Flat (7/32 ID x

1/2” CID X 1/16 Thk)
34 856-0003 2 Washer, Lock - EIT (#10)
35 307-0061 1 Relay, Solenoid - Start (24 VDC)

GROUND TERMINAL ASSEMBLY (Includes the Following
Items)

36 871-0010 2 Nut, Hex - Brass (#10-32)
37 850-0030 1 Washer, Lock - Spring (#1O)
38 526-0062 2 Washer, Flat - Brass (13/64” ID x

I/2° OD X 1/16 Thk)
39 853-0008 1 Washer, Lock - ET (#10)
40 856-0003 1 Washer, Lock - EIT (#10)
41 815-0203 1 Screw, Machine - Round Head

Brass (#10-32 x 7/8”)
——— — ● —— ——

42 332-1276 7 Plug, Keying - PC Board
43 357-0004 Diode

ATTACHING HA;DWARE FOR WIRING HARNESS
812-0063 8 Screw, Machine - Round Head

(#6-32 X 1/2”)
812-0066 6 Screw, Machine - Round Head

(#6-32 X 3/4”)
653-0003 28 Washer, Lock - ET (#6)
860-0006 20 Nut, nex (#6-32)

44 338-0705 1

45 323-0765 3
46 332-0537 2
47 332-1005 1
48 332-0699 1
49 332-1271 7

50 332-1561 1
51 332-1239 1
52 332-1559 1
53 332-1560 1
54 870-0053 1
55 850-0030 1
56 332-0051 1
57 815-0026 5

58 870-0053 1
59 850-0030 1
60 856-0003 1
61 PANEL, CONTROL

301-3661 1
301-3976 1
301-3977 1

62 301-3621 1

——— —-—— ——
Harness Wiring (Includes

the Following Items)
Socket, Relay
Block, Terminal -4 Place
Block, Terminal -20 Place
Block, Terminal -8 Place
Connector - Printed Circuit

Board
——— — ● —— ——
Strip, Marker - Terminal
Strip, Marker - Terminal
StriP, Marker - Terminal
Strip, Marker - Terminal
Nut, Hex (+$10-32)
Washer, Lock - Spring (#10)
Clamp, Loop
Screw, Machine - Truss Head

(#10-32 X 3/8”)
Nut, Hex (#10-32)
Washer, Lock - Spring ($HO)
Washer, Lock EIT (#10)

ENGINE
With Three Gauge Mtg. Holes
With Four Gauge Mtg. Holes
With Five Gauge Mtg. Holes
Bracket, Mounting - Engine

Control

E - Optional Items Used With Engine Mounted Senders



OPTIONAL
ENGINE CONTROL WITH MECHANICAL GAUGES

2

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

1 503-1077 1 Hose, Rubber - High Pressure
(1/4” ID X 1/2 OD X 98” Ig)

2 502-0444 1 Adapter, Pipe to Hose - Male
(1/8” NPT x 1/4” ID Hose)

3 502-0445 1 Adapter, Pipe to Hose - Female
(7/16-20 UNF X 1/4” ID Hose)

4 502-0583 1 Elbow, Pipe -45 DatJ
(7/16-20 UNF X 1/8” NPT)

5 502-0051 1 Coupling, Pipa (1/8 NPT)
6 GAUGE, OIL PRESSURE (Select as Required)

193-0232 1 Scale Range Oto 75 PSI
193-0233 1 Scale Range Oto 150 PSI

7 GAUGE, TEMPERATURE (Select as Required)
193-0234 1 With 72 Capillaw Tube
193-0235 1 With 84” Capillary Tube
193-0236 1 With S6” Capillary Tube
193-0305 1 With 144” Capillary Tube

\ \ \ . 2.7
-.

’26

’12

“lo”.

8 1 Reducer, Hex (Included with :
Gauge) (5/&18 UNF x
1/2” NPT)

9 302-0061 1 Ammeter
10 308-0088 1 Switch, Toggle (DPST)
11 308-0297 1 Switch, Push
12 308-0155 1 Switch, Toggle (SPST)

5’

—30

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

13 6~2-0066 2 Screw, Machine - Round Head
@+8-s2x 3;4”)

14 893-0003 2 Washer, Lock - ET (U6)
15 332-07$5 1 Block, Terminal -20 Place
16 332-3241 Strip, Marker - Terminal

GROUND TERMl~AL ASSEMBLY
17 871-0010
18 850-0030
19 526-0062

20 853-0008
21 856-0003
22 815-0203

23 670-0053
24 860-0030
25 332-0051
26 815-0026

27 870-0053
28 85&O030
29 858-0003
30 301-4009

1
1
1

1
1
1
1

31 301-3253 1

D1O

Nut, Hex - Brass (#l(k32)
Washer, Lock - Spring (Ulo)
Washer, Flat - Brass (13/64” ID

X 1/2 “ OD X 1/16” Thk)
Washer, Lock - ET (#10)
Washe }ck - EIT (#10)
Screw, ,..~chine - Round Head,

Brass (#10-32 x 7/8”)
——— *—-—
Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Clamp, LooP
Screw, Machine - Truaa Head

(#10-32 X 3/8)
Nut, Hex (#10-32)
Washer, Lock - Spring (#lC)
Washer, Lock - EIT (#10)
Panel, Control - Engine
Bracket, Mounting - Engine

Control



OPTIONAL
CONTROL HEATER

REF.
NO.

;

:
10

11

12

PART
NO.

33$0110
812-0090

660-0006
856-0001
301-1666
309-0128
800-0007

882-0001
850-0040
526-0052

882-0015

333-0151

OTY.
USED

:

4
2
1
1
2

2

:.

4’

1

SC.llsa

“ ‘ PART
DSS.CRIPTION

Cable. Electrical (3 Wire)
Screw. Machine - Round Head

(#6-32 X 2-1/4”)
Nut, Hex (#6-32)
Washer, Lock - EIT (#6)
Cover, Thermostat
Thermostat - Adjustable
Screw, Cap - Hex Head

(1/4-20 X l“)

Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4)
Washer, Flat (17/64” ID x

9/16” OD X 1/16’ Thk)
Nut, Hex (5/1S18) - Used

As Spacers
Heater -75 Watt, 120 VAC;

300 Watt, 240 VAC

D] 1
,..



OPTIONAL
COOLING SYSTEM WITH HEAT EXCHANGER -

150/175 kW SETS

D12



OPTIONAL
COOLING SYSTEM WITH HEAT EXCHANGER -

. -,
. . .. ..

1S0/175 kW SETS

REF. PART OTY.
NO. NO. USED DES&%&Ml

HEAT EXCHANGER COOL:NG SYSTEM
(All Parts Common Except As Marked)

1

1

2
1

1

1

1

1

1

1

1

1

1

1

:

6
6
2
1
1

1

1

*

;

R~F

#Without Cootant Temperature
Regulator

EWith Cootant Temperature
Regulator

Clamp, Hose
Hose, Rubber - Flexible

(1-3/4” 10x 2- Oa x ?9” Lg)
Coupling. Pipe - Haif

(1-1/4” NPT)
UNippta, Pipe

(1-1/4” NPT X 8-1/2”)

CNippteo Pipe-Close
(1-1/4” NPT X 6/8” Lg)

Elbow, Pipe - Street, 45 DEG
(1-1/4” NPT)

#Bushing. Reducer
(2” NPT X 1-1/4” NPT)

Valve. Control - Sotenoid
12 VDC (2 NPT)

fValve, Control- Tempemture
Regulating (1-1/4” NPT)

CNipple, Pipe
(1-1/4” NPT X 1-5/8” Lg)

fBuahing, Reducer
(2” NPT X 1-1/4- N~)

Nippte, Pipe-Close
(2” NPT X 2“)

Elbow. Pipe -95 DEG (2” NPT)
Screw, Cap - Hex Haad

(1/4-20 x l“)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Nipple. Support ASS8mbly

#Valve, Globe - 2“ NPT
Screw. Cap - Hex Head

(3/8-16 X 3“)
Washer, Flat (13/32” ID x

7/8” 00X 1/8 Thk)
screw. Cap. Hex Haad

(1/2-13 X 1-1/2”)
Wa&her, Lock - Spring (1/2”)
Spacer, Sleeve
GuerrL Belt-
Tank, Heat Exchanger - Supplied

With Engine (Modify es
NaceeearY)

503-0365

3 505-034$

4 505-0311

5 S05-0177

6

7 502-0270

8 307-0844

9 308-0243

10 505-0177

502-027011

505-017212

505-0175
800-0007

13
14

15
16
17
18
19

850-0040
862-0001
130-0801
504-0057

20 526-0030

21

22
23
24
25

191-0879
191-0878

#- Parts Included in Non-Regulated System.
E- Parts Included in Regulated System.

;

D13



OPTIONAL
GENERATOR HEATER -

150/175 kW SETS

.
●

✎

‘ PART
DESCRIPTION

REF. PART QTY.
NO. NO. USED

HEATER, GENERATOR
1 120 volt
1 240 Volt

1 CABLE ASSEMBLY (Includes Thermmtat)
335-0146 1 120 volt
335+147 1 240 Volt

2 800-0004 1 Screw, Cap - Hex Head
(1/4-20 X 5/8”)

3 850-0038 1 Washer, Lock - Spring (1/4”)
4 526-0158 1, Washer, Flat (17/64” ID

1“ 00 X 1/8” Thk)
5 HEATER, ELECTRICAL

333-0059 1 120 Volt, 125 Watt
333-0192 1 240 Volt, 200 Watt

D14



OPTIONAL
GENERATOR HEATER —

200 kW SETS

A1, ,,!

+

2

3

9,6

.

‘7 ‘5

REF.
NO.

1

2

3
4

5
6

7

8

/

PART OTY. PART
NO. USED DESCRIPTION

HEATER, GENERATOR
.1 120 volt

1 240 Volt
338-1420 1 Cable Assembly (Includes

Thermostat)
1 Screw, Cap - Hex Head

(1/4-20 X 5/8”)
850-0038 2 Washer, Lock - Spring (1/4”)
526-0158 1 Washer, Flat -.261” ID x

1“ OD X 1/8” Thk)
862-0001 1 Nut, Hex (1/4-20)
HEATER, ELECTRICAL
333-0059 1 120 Volt, 125 Watt
333-0192 1’ 240 Volt, 200 Watt
821-0014 1 Screw, Self-locking - Hex

Washer Head (5/16-1 8 x 1/2”)
BRACKET, MOUNTING
232-2446 1 120 Volt Heater
232-2832 1 240 Volt Heater



OPTIONAL
COOLING SYSTEM WITH HEAT EXCHANGER –

2!)0 kW SETS



OPTIONAL
COOLING SYSTEM WITH HEAT

200 I(W SETS

REF. PART PART ncr“-. .
NO. NO. $s?6 DESCRIPTION . NO.

EXCHANGER

PART
NO.

HEAT EXCHANGER COOLING SYSTEM f 1 502-0270
[All Parts Common ExceiN as Marked)

1 503-0365
2 503-0635

3 505-1040

4 505-0644

5 505-0187

6 307-0644
7 505-0349

8 505-0311

9 505-0362

1(J 309-0243

. .
#Without Coolint Temmwature 12 505-01721

1

2
1

1

1

i

1
1

1

1

1

Regulator -
EWith Coolant Temperature

Regulator
Clamp, Hose
Hose, Rubber - Flexible

(1-3/4” ID X 2 OD X 19” Lg)
#Nipple, Pipe-HaH

(1-1/2” NPT X 7“)
#Elbow, Pipe - Street, 45 DEG

(1-1/2 NPT)
#Bushing, Reducer

(2” NPT X 1-1/2 NPT)
Valve, Control - Solenoid

QCoupling, Pipe - Half
(1-1/4” NPT)

fNipple, Pipe
(1-1/4 NPT X 6-1/2)

QElbow, Pipe - Street, 45 DEG
(1-1/4 NPT)

2Valve, Control - Temperature
Regulating

13 505-0175
14 800-0007

15 850-0040
16 882-0001
17 130-0801
18 504-0057
19 800-~58

20 526-0030

21 600-0092

22 650-0060
23 191-0879
24 191-0878
25

OTY.
USED

1

1

6
6
2
1
1

1

1

1
1

R;F

PART
DESCR~PTION

CBuahing, Reducer
(2 NPT X 1-1/4 NPT)

Nipple, Pipe - Close
(2 NPTx2)

Elbow, Pipe -95 DEG (2 NPT)
Screw, Cap - Hex Head

(1/4-20 X l“)
Washer, Lock - Spring (1/4)
Nut, Hex (1/4-20)
Nipple, Support Assembly

#Valve, Globe
Screw, Cap - Hex Head

(3/8-16 X 3“)
Washer, Flat (13/32 ID x

7/8” OD X 1/8” Thk)
Screw, Cap, Hex Head

(1/2-13 X 1-1/2”)
Washer, Lock - Spring (1/2”)
Spacer, Sleeve
Guard, Belt
Tank, Heat Exchanger - Supplied

With Engine (Modify as
Necessary)

# - Parts Included in Non-Regulated System.

f,- Parts Included in Regulated System.

●

E3



OPTIONAL

COOLING SYSTEM WITH

.5

STAFdK)PIPE

E4



OPTIONAL

COOLING SYSTEM WITH

REF. PART PAFIT
Ng. No. :s70 DESCRIPTION

STANDPIPE COOLING SYSTEM
(All ~artaCommonEXCeDt as Marked)

REF.
NO.

PART
NO.

WY.
USED

1

1
1
1
4

4
4
1
1
1

1
1

1

1
1
1
1
4

4
4
1
1
1

1

1

1
1
1

PART
DESCRIPTION

Screw, Cap - Hex Head
(3/6-16 X 1-1/4”)

Washer, Lock - Spring (3/8”)
Nut, Hex (3/8-16)
Clamp, Loop
Screw, Cap - Hex Head

(1/2-13 x 1-1/2”)
Washer, Lock - Spring (1/2)
Nut, Hex (112-13)
Brace, Support - Standpipe
Brace, Support - Standpipe
Bushing, Reducer (2 NPT x

3/4” NPT) Part of Regulated
System

Nipple, Pipe (2 NPT x 18-1/2”)
Elbow, Pipe -90 DEG (2 NPT) -

Part of Non-Regulated System
Tee, Pipe (2” NPT) - Part

of Regulated System.
Nipple, Pipe (2” NPT x 5“)
Tee, Pipe (2 NPT)
Nipple, Pipe (2” NPT x 8“’)
Cock, Drain
Screw, Cap - Hex Head

(1/2-13 X 1-1/2”)
Washer, Lock - Spring (1/ 2“)
Nut, Hex (1/2-13)
Base, Standpipe
Support, Mounting - Standpipe
Screw, Cap,- Hex Head

(3/6-16 x 3“)
Washer, Flat (13/32” ID x

7/8” OD X 1/8” Thk)
Screw, Cap - Hex Head

(1/2-13 X 1-1/2”)
Washer, Lock - Spring (1/2”)
Spacer, Sleeve
Guard, Belt

22

23
24
25
26

600-oo51

.1

1

4
2

1
1
1
1

1

2
1

2
2
2

1

1
1
1

1

4

4
4
1

Without Coo18nt Temperature
Regulator

With Coolant Temperature
Regulator

Clamp, Hose
Hose, Rubber - Flexible ‘

(2-1/4” ID X 2-1/2” ID X 18” Lg)
Nipple, Pipe - Half (2 NPT x 2)
Nipple, Pipe - Half (2 NPT x 4“)
Valve, Vacuum Relief
Plug, Pipe - Square Socket Drive

(1-1/4” NPT)
Plug, Pipe - Square Head

(l” NPT)
Clamp, Hose
Hose, Rubber (1-1/4” ID x

1-5/8” OD X 36 Lg)
Nipple, Pipe - Half (l” NPT x 2)
Elbow, Pipe - 90 DEG (l” NPT)
Nipple, Pipe - Close

(l” NPTx 1-1/2)
Bushing, Reducer

(1-1/4” NPT X 1“ NPT)
Tank, Standpipe
Valve, Control - Solenoid
Valve, Control - Temperature

Regulating (Part of Regulated
System)

Valve, Globe (Part of
Non-Regulated System)

Screw, Cap - Hex Head
(1/4-20 X l“)

Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Nipple, Support Assembly

660-0050
862-0003
130-0871
600-0092

503-0354
503-0631 27

28
29
30
31

650-0060
862-0005
130-0670
130-0869
505-0351

505-0204
S05-0764
504-0062
505-0949

3
4
5

“6

7 505-0140 32 505-0377
33 505-0175

8
9

!503-0189
503-0361 34 505-0374

10
11
12

505-0330
505-0041
505-0004

35 505-0405
36 505-0374
37 505-0421
38 504-0006
39 800-009213 505-0023

14
15
16

130-0425
307-1135
309-!1242

40 850-0060
41 862-0005
42 130-0442
43 130-0927
44 800-0058

17 504-0090
45 526-0030

18 800-0007
46 800-0092

850-0040
862-0001
130-0797

47 850-0060
48 191-0879
49 191-0878

●

ES



OPTIONAL

ENGINE COOLANT HEATER ASSEMBLY

/e

10
u

>

111,11
, II

13

1

1

13

@!$----lonJ
11.

-.
E6



OPTIONAL

ENGINE COOLANT HEATER ASSEMBLY

REF. PART Q7Y. PART
NO. NO. USED DESCRIPTION

ENGINE COOLANT HEATERS ASSEMBLY
‘1 120 volt, : %laaa

1 208/240 Volt, 1 Phase
1 HEATER, ENGINE COOLANT

333-0053 1 120 volt, 2000 watts
333-0073 208/240 Volt, 1875-2000 Watts

2 SWITCH, THERM~STATIC
309-0108 1 120 Volt, 25 Amp, SPST

(120 Ueg Close, 130 Deg
Open)

308-0256 1 120/250 Volt, 40-25 Amp, Df-%T
(100 Deg Close, 130 Deg
Open)

3 812-0075 2 Screw, Machine - Roundhead
(#8-32 x 1/4”)

4 850-0025 2 Washer, Lock - Spring (#8)
5 COVER, THERMOSTAT BOX

REF.
MA
mu.

10
11

PART
NO.

503-0183
503-lm

(NY.
U$ED

4
1

1

4

1

:

1

1

1

2

2
1
1

1
1
1

,,

mm’
DESCRIP71C9N

Clamp, Hoa6
Hose, Rubber - (5/8” ID x

61/64” OD X 50)
Hose, Rubber (5/6” ID x

81/64” 00X 19 Lg)
Nippie, Pipe (3/6” NPT x

12 503-0800

13 505-0135
1-1 /2”)

Cock, Drain (3/8” NP
Tee, Pipe (3/8” NPT)
Nipple, Pipe - Close

(3A3° NPT X l“)

Elbow, Pipe -90 Deg
(3/8” NPT)

Bushing, Reducer (1”
3/8” NPT)

14
15
16

504-0028
505-0060
505-0101

)

VPT to

17 505-0039

505-045518

19 800-0031 Screw, Cap - Hex Head
(5/16-18 X 1-1/2”)

Washer, Flat (11/ 32’ ID x
11/16’ OD X 1/16” Thk)

Washer, Lock - EIT (5/16”)
Nut, Hex (5/16-1 6)
Screw, Cap - Hex Head

(1/2-13 X 1-1/4”)
Washer, Lock - Spring (1/2’”)
Washer, Lock - EIT (1/2”)
Bracket, Mounting

333-0013 1
333-0056 1

6 870-0053 2
7 850-0030 2
8 BOX, THERMOSTAT

333-00i2 i
333-0057 1

9 STUD
520-0446 2
332-0672 2

Used On 120 Vo?t Applications
Used OrI 240 Volt Applications
Nut, Hex [#10-32)
Washer, Lock - Spring (#10)

20 526-0115

21
22
23

858-0008
862-0015
800-0091

Used On 120 Volt Applications
Used On 240 Volt Applicaticms 650-0050

856-0013
130-0755

24
25
26#1 O-32x 3/4” - Part of 179-0326

#10-32 X 1“ - Part of 179-2000



...

7’

9
8J/J/?/3

6 -4!!
*/ SC!)

I
4-

1
2 —=

6 4

OPTIONAL
ENGINE COOLANT HEATER

lh-- 6

L2

k 3

20
\-

A 13

18

\ #?c4a( 1.9.

~“ /!5 18

aIkJ=31
“28

I
< \



OPTIONAL

ENGINE COOLANT HEATER

REF. PART PART
No. No. i%io DE$C!NPWON

ENGINE COOLANT HEATER - “

1 501-0227
2 503-0429
3 503-0647

4 503-0792

5 505-0759
6 505-0324

7 505-0132

8 505-0100

9 505-0027

10 505-0102

11 505-012!3

12 505-0004

13 331-0027

14 331-0027
15 #

16 323-0957
17 332-0149

1
1
1
1
1

1
1
1
1
1
4
1

‘t

1
3

2

1

1

1

1

1

6

2

REF

1
8

206 VAC, 1 Phase
208 VAC, 3 Phase
240 VAC, 1 Phase
240 VAC, 3 PhaSe
277 VAC, 1 Phase
360 VAC. 1 Phese
360 VAC, 3 Phase
440/480 VAC, 1 Phase
440/460 VAC, 3 Phase
Line, Fuel - Flexible
Clamp, Hose
Hose, Rubber (l” ID x

1-3/6” OD X 30” Lg)
Hose, Rubber (l” ID x

1-3/6” OD X 12-1/2” Lg)
Adapter - Hose to Pipe
Nipple, Pipe - Half

(3/4” NPT X 2“)

Elbow, Pipe -90 DEG
(3/4” NPT)

Nipple, Pipe - Close
(1/ 2 NPT X 1-1/6”)

Bushing, Reducer
(3/4°’ NPT X 1/2 NPT)

Nipple, Pipe - Close
(3/4” NPT X 1-3/6”)

Bushing Reducer
(1 “ N~T X 3/4” NPT)

Nipple, Pipe - Close
(1” NPT X l-t/2”)

. . ..

Clamp, Cable (3/8” bD Cable) -
used with Contsctor

Clamp, Cable (3/6” OD Cable)
Cable, Electrical -

(2-#14, Type SO, 600 Volt)
Nut, Wire - Used on Ground Lead
Lug, Terminal - Used on White

Leads

REF. PART FM?
No. No. fxk DE$cR4P’noN

18 CABLE, ELECTRICAL (Type SO, 600 Volt)
# REF 3-#12 Wires (Single Phase

Heaters)
# REF 4-#14 Wires (Three Phase

Heaters)
19 CONTACTOR, ELECTRICAL

307-1460 1 230 VAC, 3 Pole
307-1164 1 460 VAC, 3 Pole

20 309-0307 1 Switch, Pressure
21 505-0099 1 Nipple, Pipe - Close

(1/4 NPT X 7/8)
22 309-0304 f Qu#iteh, T~ermogt@c-.. ..*

23 800-0007 4 ~..n= Ggp . Ue~ Head““r=”,
(1/4-20 X l“)

24 850-0040 4 Washer, Lock - Spring (114”)
25 862-0001 4 Nut, Hex (1/4-20)
26 333-0142 1 Suppoti with Tee, Pressure

Switch Mounting
27 504-0003 1 Cock, Drain (1/4” NPT)
28 HEATER, ELECTRICAL - ENGINE COOLANT

(Select as Applicable to Match Voltage and
Phase)
333-0143 1 4000 Watt, 208 VAC, 1 Phase
333-0164 1 4000 Watt, 208 VAC, 3 Phase
333-0136 1 4000 Watt, 240 VAC, 1 Phase
333-0190 1 4000 Watt, 240 VAC, 3 Phase
333-0150 1 4000 Watt, 277 VAC, %Phase
333-0163 1 4000 Watt, 360 VAC, 1 Phase
333-0174 1 4000 Watt. 360 VAC. 3 Phase
333-0161 1 4000 Watt; 440/460 VAC, 1 ‘Phase
333-0144 1 4000 Watt, 440/460 V)lC, 3 Phase

29 621-0016 4 Screw, Self-locking - Hex
Washer Head (5716-1 8 x 3/4”)

30 870-0257 4 Nut, Hex (5/16-18)
31 130-1192 2 Bracket, Mounting - Heater

# - Electrical Cable and Cord Shown for Reference %rDOSf! ~rlly.

.

li!9



1

8>

OPTIONAL
EXHAUST MUFFLER

~F4NDE!WTlAL & CfU~l~AL-------- . .. .. - -.. .

{HOUSED SETS]

TYPES

24

..

/g

.
3

,, “\
2“ ~’

‘?.’

i
4

I
I

I
---t--> ,1;-

‘. -J--;’

Exs-lou

t3- 9

E1O



OPTIONAL
EXHAUST MUFFLER

RESIDENTIAL & CRITICAL TYPES

(HOUSED S!nq

REF. PART on. pA_RT
NO. NO. USED DESCRIPTION

EXHAUST MUFFLER – RESIDENTIAL CRITICAL
TYPE

HOUSED SETS
1 Residential Type
1 Critical Type
1 Critical Type w/Flanged Inlet

OUTDOOR SHELTER SETS
1 Residential Type

Critical Type
1 813-0105 : Screw. Machine - Round Head

REF. PARI’ PART
NC?. NO. :sYi D#iSCRIPTlON

14 155-0676 1 Gasket, Ffange - Asbeetos
(6” ID)

15 SCREW, CAP - HEX HEAD (Select as Required)
800-0035
600-0036
600-0037

16 526-0113

3
3

:

5/16-18 X 2-1/2
5/18-1 8 X 2-314”
5/16-18 x 3“
Washer, Flat (11/32” ID x

1“ OD X 3/32 Thk)
Nu?, ~Se!f-!ocking, Hex Washer

H*SA i611L*R\. .. . . ,-, . - .-,
Nipple, Pipe - Half, Modified

With Dia$onal Cutoff
Screw, Cap - Hex Head

(3/4-10 x 3-1/4”)
Nut, Hex (3/4-10)
Flange, Pipe - Companion

(6” NPT)
Gasket, Flange - Asbestos

17 870-0257 3

(#lti32 X 1)
2 670-0188 2 F.Jut,Self-locking, Hex (#10-32)
3 SHIELD. RAIN

18 505-0785 1

19 800-0160 0
155-1426 1 6 ID
155-1428 1 7-1/2” ID

4 STRIP, ASBESTOS
895-0163 1 P X 22” X l/16’’Thk
895-0164 1 2“ x26” X 1/16 Thk

!j 503-07Q1 2 Clamp, Loop
6 TUBE, EXHAUST — FLEXIBLE, CRES

20 862-0008
21 155-0652

8
1

22 155-0676
(6 Ifs)

23 MUFFLER, EXHAUST - RESIDENTIAL
!55-1289 1 16“ OD X 60” Lg
155-1268 22” OD X 70” Lg

24 MUFFLER, EXHA;ST - CRITICAL

155-1354
155-1478
155-1480
155-1582

7 505-0786

1
1
1
1
1

6“ ID X 25” Lg
6“ ID X 16” Lg
6“ ID X 19” Lg
61 Dx9Lg
Coupling, Pipe - 6“ NPT (Used

When Muffler Exhaust Inlet is
Vertical Down.)

EiFIow, Pipe -90 DEG, 6“ NPT
(Used Direct or With Flanges
to Muffler Side Inlet)

Nipple, Pipe - Half, Modified
(6” NPT)

Nipple, Pipe - Close (6” NPT x
6-1 /2”) - Used With Flanges

Screw, Cap - Hex Head
(3/4-10 x 3-1/4”)

Nut, Hex (3/4-1 O)
Flanges, Pipe - Companion

(6” NPT)

155-0308 1
155-1564 1

18” OD X 93” Lg
18” OD x 93” Lg (With Flanged

Inlet)
Screw, Cap - Hex Head

(5/16-18 X 3“’)
Nut, Self-locking, ++ex (5/16-18)
Spacer, Sleeve (1/2” ID x

1-1/2” OD X 2“ Thk)

25 300-0037 6

26 670-0048 6
27 155-1430 6

9 155-1282 2
26 BAND, MOUNTING

140-0751 3
155-1291 3

29 HEAT ~HIELD
155-1296 1
155-1313 1
155-1331 1
155-1563 1

10 505-0745 1 18” ID
22”’ ID

11 800-0160 8

12 862-0006
13 155-0652

18” X 84” ,,

16” x 84” With 8“ Cutout
18“ X 93”

.
●

Eli



OPTIONAL
EXHAUST MUFFLER - INDUSTRIAL TYPE

[HOUSED SETS)



OPTIONAL
EXHAUST MUFFLER - INDUSTRIAL TYPE

[HOUSED SETS)

REF. PART OTYU PART REF. PART on. PART
NO. NO. USED ~~~~~i~~~~ NO. NO. USED DESCRIPTION

EXHAUST MUFFLER - INDUSTRIAL TYPE 11 NIPPLE, PIPE (6” NPT)
16-1/2” Lg (Housed Sets)
28-1/2 Lg (Outdoor Sheltered

Sets)
Screw, Cap - Hex Head

(3/4-10 x 3-1/4”)
Nut, Hex (3/4-10)
Flange, Pipe - Companion

(6 NPT)
Gasket, FIenge - Asbestos

/@rr,nl(w 9UJ
Screw, Cap - Hex Head

(5/16-18 X 3’”)
Washer, Flat (11/32” ID x

1“ OD X 3/32” Thk)
Nut, Self-locking, Hex Washer

Head (5/16-1 8)
Muffler, Exhaust - Industrial

(14” OD X 80” Lg)
Screw, Cap - Hex Head

(5/16-18 X 3“)
Nut, Self-locking, Hex (5/16-18)
Spacer, Sleeve (1/2” ID x

1-1/2 OD X 2“ Thk)
Sand, Mounting

Heat Shield (13” x 74” Lg) .-~

HOUSED SETS
Includes One Piece Horizontal

Flex Tube
Includes Multi Piece Horizontal

Flex Tube
OUTDOOR SHELTER SETS
Includes One Piece Horizontal

Flex Tube
Screw, Machine - Round Head

(#10-32 X l“)
Nut, Self-locking, Hex (#10-32)
Shield, Rain
Asbestos, Strip (2” x 22 x

1/16 Thk)
Clamp, Loop
Tube, Exhaust - Flexible, CRES
Tube, Exhaust - Flexible, Cf3ES
Nipple, Pipe - Half, Modified

(6 NPT)
Elbow, Pipe -90 DEG (6” NPT)
Nipple, Pipe - Close (6’ NPT x

4-1/2”)

505-0821
505-0861

1
1

8

8
2

1

3

6

3

1

6

6
6

2

1

1

1 12 SoO-0160

13
14

862-0008
155-06521

15 155-06761 813-0105 2

2
3
4

870-0188
155-1426
895-0163

2
1
1

16 8o0-o037

17 526-0113

5
6
7
6

503-0701
155-1321
155-1160
155-1282

18 870-0257

19 155-1158

600-003720
$

10
505-0741
505-0740

2
1 21

22
870-0048
155-1430

23

24

140-0757

155-1161

E13



. OPTIONAL

ENGINE COOLANT FILTER ASSEMBLY

1

t

fiiiiil

@
e

e
CS-1OS9

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

FILTER ASSEMBLY, ENGINE COOLANT
130-0462 1 15 to 30 Gallon Capacity

(Replacement Items Marked f)
130-0497 1 5 to 10 Gallon Capacity

(Replaceqerit Items Marked t)

1 KIT REPLACEMENT - FILTER (Includes Items 2 Ttwu 4)
130-0769 1

130-0770 1

130-0771 1

130-0772 1

2 GASKET, COVER
130-0777 1
130-0778

3 ELEMENT, FILTE~ .
130-0773 1
130-0774 1

4 PLATE, SACRIFICIAL
130-0779 1
130-0780 1

EOriginal Equipment (Water
Coolant)

fSpecial (Perm. Anti-Freeze
Coolant)

tOriginal Equipment (Water
Coolant)

tSPecial (Perm. Anti-Freeze
Coolant)

f
t

CChromate (Water Coolant)
SSpecial (Perm. Anti-Freeze

Coolant)

f
t

E - NOTE: Used on 130-0462 Filter Assembly.
t - NOTE: Used on 130-0497 Filter Assembly.

E14



OPTIONAL
VERNIER THROTTLE

REF. PART
NO. NO.

1 812-0075

2 152-0158
3 800-0005

4 850-0040
5 152-0036
6 152-0120
7 151-0230

OTY.
USED

1

1
3

3
1
1
1

5

U-1179

PART
DESCRIPTION

Screw, Machine - Round Head
(#&32 X 1/4”)

Swivel
Screw, Cap - Hex Head

(1/4-20 X ~/4”)
Washer, Lock - Spring (1/4”)
Clamp, Hoiddown - Cable
Throttle Control - Vernier
Bracket, Mounting - Throttle

Control



OP’’IVONAL
SET HOUSING

A.

W1OO4



OPTIONAL
SET HOUSING

REF. PART QTY. PART
NO. NO. - USED DESCRIPTION

1 870-0257 62 Nut, I-tex (5/16-18)
2 621-0014 48 Screw, Cap - Locking Head

(5/16-18 X 1/2”)
3 821-0016 8 Screw, Cap - Locking Head

(5/16-18 X 3/4”)
4 600-0030 6 Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
5 82!-00!0 20 Screw, Cap - Locking Head

(1/4-20)
6 870-0212 4 Nut, Hex (1/4-20)
7 870-0256 16 Nut, Weld - Door Mounting
8 406-0157 1 Handle, Lock
9 406-0089 1 Catch

10 405-1880 1 Door, Rear
11 PANEL, TOP - HOUSING

405-1882 1 150/1 75 kW Sets
405-2013 1 200 kW Sets

12 405-1883 1 Panel, Rear
13 405-1858 2 Panel, Rear Louver
14 405-1856 1 Panel, Lower Rear Housing
15 405-2016 4 Bracket, Panel Mountfng
16 PANEL, BASE

405-2165 2 150/1 75 kW Sets
405-2015 2 200 kW Sets

17 PANEL, LOUVER
405-1875 8 150/1 75 kW Sets

,,’ 405-2014 8 200 kW Sets
~8 PANEL, CENTER

405-1873 2 150/1 75 kW Sets
405-1873 2 200 kW Sets

19 DOOR, REMOVABLE
405-1877 4 150-175 kW Sets
405-2011 4 200 kW Sets

20 814-0079 28 Screw, Machine - Flat Head
(#8-32 X 1/2”)

21 850-0025 28 Washer, Lock - Spring (#8)
22 860-0008 28 Nut, Hex (#8-32)
23 406-0249 4 Hasp Set - Optional
24 818-0150 32 Rivet, Drive Pln
25 526-0003 32 Washer, Flat (1 l/6f” ID x

3/8” OD X 1/32” Thk)
26 405-1872 16 Clip, Door - Plastic

.

F3



OPTIONAL

GOVERNOR
.

2a- 7N?SN

——.rj==-~ ~-–, —-----1~

14 , L–-.-.–!

.

i

,...

~-: -—

.
4

●

n
?

0

1~
f

— 1 (3:—.——-——-..--—----.-.-....--.—
4

.—-. — -..—-—-.——— —. -.—

FS-1272

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

1 151-0399 ;1 Con’trol Unit - Governor
(24 Volt)

2 1514439 1 Ac;<~tor - C,overnor (24 Volt)

3 151-0411 1 Pickup, Magnetic
4 151-0402 1 Potentiorneler - Speed Control

(5K Ohrn$~
5 338-1066 1 Harness, Wiring - Governor



. OPTIONAL
FUEL PRESSURE GAUGE

REF.
NO.

1

2

3
4

5

6

7
8

9

10
11

PAW on. PART
NO. USED DESCRIPTION

~UEL PRESSURE GAUGE ASSEMBLY
179-0547 1 0 to 15 LbS Range

1 0 tc. 30 Lbs Range
370>003 1 Tube, Copp&r (3/16” 00 x

.030” Thk X 72 Lg)
502-0034 2 Elbow with Compression Nut &

Ring -90 DEG, Brass
(1/8” NPT x 3116” Tube)

504-0064 1 Valve, Gate (1/8” NPT)
502-004S 1 Nipple, Pipe - Close. Brass

(1/8” NPT X 3/4” Lg)
502-0029 1 Bushing, Reducer - Hex. Brass

(1/4” NPT X 1/8” NPT)
502-0639 1 Adapter, Pipe - Brrw$s

(1/4” NPT x9/16-18 UNF)
502-0051 Coupllng, Pipe - Brass
GAUGE, PRESSU~~ WITb BRACKFT AND HARDWARE
193-0146 1, 0 to 15 Lbs Range
193-0200 1 0 to 30 Lbs Range
800-0130 1 Screw, Cap - Hex Head

(5i8-11 x l“)
850-0070 1 Washer, Lock - Spring (5/8”)
193-0308 1 Bracket, Mounting - Gauge

# - Part number not available at time of publication

F5



OPTIONAL
TANK RESERVOIR

-3

‘4

II

9

w

\\
25 =J~24

19 1 23

FS-1219

.

OTY.
USED

PAR+ -
DESCRIPTION

REF. PART
NO. NO.

11 415-0170
12 862-0001
13 850-0040
14 415-0331
15 159-0020
16 415-0322
17 800-0007

REF. “PART
NO. NO.

OTY.
USED

;
2
~
1
1
2

2

4
4
2
2

2
2
1

PART
DESCRIPTION

Switch, Fuel Level
Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4”)
Strap, Hold-down
Cap, Fuel Tank
Tank, Fuel (8,5 Gal)
Screw, Cap - Hex Head

(1/4-20 X l“)

Screw, Cap. Hex Head
(1/4-20 X 3/4”)

Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4”)
Brace, Tank Support
Screw, Cap - Hex Head

(1/4-20 X 1“)
Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4”)
Plate, Mounting - Fuel Tank

505-0105
] 502-0168
3 502-01
4 501-0085

1
1
1
1

Nipple, Pipe (1/4” NPT x 1-1/2”)
Coupling, Pipe (1/4” NPT)
Connector, Pipe - Male
Line, Fuel - Flexible (Injector

Return to Tank) ,
Bushing, Reducer

(3/8” X 1/4” NPT)
Elbow, Pipe -90 Deg, Brass

(3/8” NPT)
Line, Fuel - Flexible

(Tank to Filters)
Elbow, Pipe -90 Deg.

Brass (1/2” NPT)
plug, Pipe - Square Head

(3/8” NPT)
Plug, Pipe - Square Head

(1/2” NPT)

5 505-001? 2

6 502-0039 1 18 800-0005

7 501-0063 1 19 862-0001
20 850-0040
21 415-0329
22 800-0007

8 502-0268 1

9 505-0110 1
23 862-0001
24 850-0040
25 415-0330

10 505-0056 1

F6
... .



OPTIONAL
FLJELTANK AND SUB BASE

14

12 L’ i

I I II

REF. PART
NO. NO.

159-1102
1 159-1100
2 502-0270
3 502-0218
4 501-0192
5 505-0018
6 415-0317
7 505-0334
8 502-0189
9 501-0193

10 193-0216
11 159-0020
12 505-0247
13 159-1101
14 403-1743

QTY.
USED

1
2
1
1
1
1
1
1
1
1
1
1
1
1
2

PART
DESCRIPTION

Kit, Fuel Tank and Sub Base
Strap, Tank Holddown
Adapter
Elbow
Line, Fuel
bushing, Reducer
Pipe, Suction
Plug, Pipe
Connector
Line, Fuel
Gauge, Fuel
Cap, Tank
Plug, Pipe
Tank, Fuel
Plate, End

.

FS-llM

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

15 403-1744 1 Base, Sub
ATTACHING HARDWARE
800-0050 8 Screw, Cap - Hex Head

(3/8-16 X l“)

800-0051 4 Screw, Cap - Hex Head
(3/8-16 X 1’)

800-0156 6 Screw, Cap - Hex Head
(3/4-10 X 2-1/4”)

850-0050 12 Washer, Lock - Spring (3/8”)
650-0079 8 Washer, Lock - Spring (3/4”)
526-0013 4 Washer, Flat (25/64” ID x

1“ OD X 1/16” Thk)
862-0003 12 Nut, Hex (3/8-16”)
862-0020 6 Nut, Hex (3/4-10”)



~p~[Q~AL

LOW COOLANT LEVEL SWITCH

REF. PAilT QTY. PART
NO. NO. USED DESCRIPTION

1 503-0685 4 Clamp, Hose
2 503-0707 1 Hose, Vinyl (1/4” OD

X 12” Lg)
3 503-1119 1 Hose, Vinyl (1/4” ID

X60’” Lg)
4 130-2053 4 Tube (1/4” OD x 2“ Lg)

5 357-0030- 2 Diode, Rectifier

RFF. PART (2TY. PART
NO. NO. USED DESCRIPTION

6 502-0802 1 Bushing, Reducer - Brass
‘ (1/2” NF’T X 1“ NPT)

7 502-0801 4 Connector, Tube - Brass
(1/4” NPT x 1/4” Tube)

8 821-0011 2 Screw, Self-Locking - Hex
Washer Head (1/4-20 x 7/8”)

9 870-0212 2 Nut, Self-Locking - Hex
Washer Head (1/4-20)

10 193-0329 1 Switch - Coolant Level

n



VOLTAGE
OPTIONAL
REGULATOR FILTER

4-

15

ES-1115

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

KIT, FILTER - VOLTAGE REGULATOR (Includes Parts
Marked “)
232-2694 1 Used on Sets with End Bell

Mounted Voltage Regulator
232-2695 1 Used on Sets with Voltage

Regulator Mounted in Control
Box

1 332-0941 5 ●Tie, Cable
2 80043003 2 ‘Screw, Cap - Hex Head

(1/4-20 X 1/2’]

3 850-0040 2 ●Washer, LOCK- Spring i 1/4)
4 ●FILTER ASSEMBLY (Includes all parts except w

indicated)
232-2219 REF Part of Kit 232-2694
232-2692 REF Part of Kit 232-2695

5 812-0165 2 Screw, Machine - Round Head
(1/4-20 X 4-1/2’)

6 862-0001 2 Nut, Hex (1/4-20)

REF. PART
NO. NO.

7 850-0040
6 304-0427
9 304-0292

10 3!91-0025

11 813-0098
,

12 870-0053
13 850-0030
14 312-0169
15 312-0188

16 232-2210
1? 232-2693

QTV.
USED

2
4
2
2

4

4
4
2
1

PART
DESCRIPTION

Washer. Lock - Spring (1/4’”)
Washer, Centering (1/4”)
Insulator
Resistor, Fixed, Wire Wound

(lO-Ohm, 100 Watt)
Screw, Machine - Round Head

(#10-32 X 3/8”)
Nut, Hex (#10-32)
Washer, Lock - Spring (W O)
Bracket, Mounting - Capacitor
Capacitor, Fixed -15 MFD,

40 VAC
Bracket, Mounting
Spacer (Part of 23%2692 Only)

16 TERMINALS (Select as required)
332-1279 8 Insulated 14-18 AWG
332-0529 4 Lug 14-16 AWG

“ - Parts included in kits.

F9



OPTIONAL .i. i

.

~EF. PART
NO. NO.

232-2U
1 6130192

.

1

2 62eo140

9 6smo30
4 870-0053
s 606-0093
6 X0526

7 626.0140

4

4
4
2
1.

4

4
4

1
1

PART
cwcnmm

voltage Supprwsm A89emtNY
arew. M8ch)~ - ROund @lO&d

(,1032 X 2-W2”)
washer. Wet (7/32- 10x

$/6” 00X ~6V Thk)
WMw. Lock D?ikmg [a 10)
Nut. *X (a 1G32)
Gfmmat” Rubber
6dkl,Vott4ge SupprWs.:

(MMchod Pair) “ tnciuoo$
Atwchmg Parts

Washer, Flat (7/32” ID x
3/8 OP x 3/64’” rhtq

Wastwr. Lack - Spring (a 10)
Nutr Hex W1*321
---- “----
H8mirik - PueflIve
Matmk - Negetwe

Flo



0P7’:ONAL WATTMETER .

—-. p 2 1

10

8
,.

~5

12

9

I

11

I ./’

;:
!!

. : “---

,,
,.
t

. . .

~ ~~
19,20

REF. PART Q’7Y.
NO.

PART
NO. USED DESCRIPTION

1 815-0026 2 Screw, Machine - Truss
Head (#1 O-32 x 3/8”)

2 853-0008 2 Washer, Lock - External
Tooth (#IO)

3 301-3476 1 Cover - Transducer Box
4 508-0001 2 Grommet, Rubber (1-1/6” OD)
5 860-0008 8 Nut, Hex (#8-32)
6 853-0005 8 Washer, Lock - External

Tooth (#8)
7 526-0003 8 Washer, Flat (11/64” ID x

3/8” GD X 1/32” Thk)
8 402-0354 4 Mount, Vibration
9 TRANSDUCER (Select as Reauired)

302-1082 1
302-1083 1

10 821-0014 8

11 402-0070 4
12* 301-3477 1
13 815-0350 6

14 812-0063 4

80 He~z -‘ ;
50 Hertz
Screw, Self-locking - Hex

Washer Head (5/16-18 x 1/2”)
Mount, Vibration
Box, Transducer
Screw, Tapping - Hex Washer

Head (#10-32 x 3/8”)
Screw, Machine - Round Head

(#6-32 X 1/2”)

6

5

8117

4

3

SC7157

REF. PART OTY. PART
NO. -, NO. . USED DESCRIPTION

15 “853-0003 4 Washer, Lock - External
Tooth (#6)

16 880-0006 4 Nut, Hex (#6-32)
17 332-0609 1 Terminal, Strip
18 332-0610 1 Marker, Strip
19 302-1102 1 Wattmeter (Less Replaceable Dial)

20 DIAL, WATTMETER (Select as Required)
302-1103
302-1104
302-1105
302-1106
302-1107
302-1108
302-1109
302-1110
302-1115
302-1116
302-1117
302-1118
302-1119
302-1120
302-1121
302-1122

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

Scale O-35 kW
Scale G50 kW
Scale O-7Ckw
sCde O-flo kW
SCale 0-115 kW
Scale 0-160 kW
Scale O-180kw
Scaie 0-200 kW
Scaie 0-250 kW
Sca:e 0-300 kw
Scaie 0-350 kw
Scaie 0-400 kw
Scaie 0-450 kW
Scaie 0-550 kW
Scale 0-650 kW
Scaie 0-750 kw

-.. ,,

Fll
I

. . . . . .. . . .,


